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Version | Revision Description Issue Date
Rev.0 Initial issue of report. July 1, 2025

Add the data of Radiated Spurious Emission for
model PCCM Plus 997/987 II.

Note: This revised report (Report No.: EFTA25020036-1E-08-R1V1) supersedes and
replaces the previously issued report (Report No.: EFTA25020036-IE-08-R1). Please discard
or destroy the previously issued report and dispose of it accordingly.

Rev.1 August 19, 2025
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Summary of Measurement Results

Test Case Clause in FCC rules | Limits Verdict

GSM 850; WCDMA Band 5; LTE Band 5

RF Power Output and Effective | 2.1046

<7 W (38.45 dB PASS Note
Radiated Power 22.913(a)(5) ( m)

Occupied Bandwidth

Band Edge Compliance

Refer to the Module report

Peak-to-Average Power Ratio (Report No.: FG180602A for GSM/WCDMA; Report No.: FG1806028 for LTE;

Frequency Stability FCC ID: XMR201905AG35NA, Grant date: 09/29/2021)
Spurious Emissions at Antenna
Terminals
. . . 2.1053
Radiated Spurious Emission <-13dBm PASS
22.917 (a)

WCDMA Band 2; LTE Band 2

RF Power Output and Effective | 2.1046

; . <2 W (33 dBm) PASS Note 1
Isotropic Radiated Power 24.232(c)

Occupied Bandwidth

Band Edge Compliance

Refer to the Module report

Peak-to-Average Power Ratio (Report No.: FG180602A for GSM/WCDMA; Report No.: FG1806028 for LTE;

Frequency Stability FCC ID: XMR201905AG35NA, Grant date: 09/29/2021)
Spurious Emissions at Antenna
Terminals
Radiated Spurious Emission 2.1053 <-13dBm PASS
P 24.238(a) =
GSM 1900
RF P Output and Effecti 2.1046
ower Lulput and Eiective <2 W (33 dBm) PASS
Isotropic Radiated Power 24.232(c)
Occupied Bandwidth 2.1049 No specific requirements PASS
_ 2.1051
Band Edge Compliance <-13dBm PASS
24.238(a)
, 24.232 (d)
Peak-to-Average Power Ratio <13 dB PASS
KDB 971168 D01(5.7)

Refer to the Module report
Frequency Stability (Report No.: FG180602A for GSM/WCDMA; Report No.: FG180602B for LTE;
FCC ID: XMR201905AG35NA, Grant date: 09/29/2021)

Spurious Emissions at Antenna | 2.1051 <-13dBm PASS

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 4 of 169
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.
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RF Test Report Report No.: EFTA25020036-IE-08-R1V1
Test Case Clause in FCC rules | Limits Verdict
Terminals 24.238(a)
2.1053
Radiated Spuri Emissi <-13dB PASS
adiated Spurious Emission 24.238(a) m
WCDMA Band 4
RF Power Output and Effective | 2.1046
wer Dulpu W <1 W (30 dBm) PASS Nete !
Isotropic Radiated Power 27.50(d)(4)

Occupied Bandwidth

Band Edge Compliance

Peak-to-Average Power Ratio

Frequency Stability

Spurious Emissions at Antenna
Terminals

Refer to the Module report

(Report No.: FG180602A for GSM/WCDMA; Report No.: FG180602B for LTE;
FCC ID: XMR201905AG35NA, Grant date: 09/29/2021)

2.1053

Radiated Spurious Emission <-13dBm PASS
27.53(h)

LTE Band 4

RF P Output and Effecti 2.1046

ower Lulput and Etiective <1 W (30 dBm) PASS

Isotropic Radiated Power 27.50(d)(4)

Occupied Bandwidth 2.1049 No specific requirements PASS

Band Edge Compliance 2.1051 <-13 dBm PASS

g P 27.53(h) =

27.50(d)(5

Peak-to-Average Power Ratio (d)5) <13 dB PASS
KDB971168 D01(5.7)

Frequency Stability

Refer to the Module report

(Report No.: FG180602A for GSM/WCDMA; Report No.: FG180602B for LTE;
FCC ID: XMR201905AG35NA, Grant date: 09/29/2021)

Spuri Emissi t Ant 2.1051
purl.ous missions at Antenna <13 dBm PASS
Terminals 27.53(h)
: . . 2.1053
Radiated Spurious Emission <-13dBm PASS
27.53(h)
LTE Band 7
RF Power Output and Effective | 2.1046 <2 W (33 dBm) PASS Note
Isotropic Radiated Power 27.50(h)(2)

Occupied Bandwidth

Band Edge Compliance

Peak-to-Average Power Ratio

Frequency Stability

Spurious Emissions at Antenna
Terminals

Refer to the Module report

(Report No.: FG180602A for GSM/WCDMA; Report No.: FG180602B for LTE;
FCC ID: XMR201905AG35NA, Grant date: 09/29/2021)

Radiated Spurious Emission

2.1053

<-25dBm

PASS

Eurofins TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R
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Test Case Clause in FCC rules | Limits Verdict
27.53(m)
LTE Band 12
RF Power Output and Effective | 2.1046
ower Uuipd v <3 W (34.77 dBm) PASS Note
Radiated Power 27.50(c)(10)

Occupied Bandwidth

Band Edge Compliance

Peak-to-Average Power Ratio

Frequency Stability

Spurious Emissions at Antenna
Terminals

Refer to the Module report

(Report No.: FG180602A for GSM/WCDMA; Report No.: FG180602B for LTE;

FCC ID: XMR201905AG35NA, Grant date: 09/29/2021)

2.1053
Radiated Spurious Emission <-13dBm PASS
27.53(9)
LTE Band 13
RF F"ower Output and Effective | 2.1046 <3 W (34.77 dBm) PASS Note
Radiated Power 27.50(b)(10)

Occupied Bandwidth

Band Edge Compliance

Peak-to-Average Power Ratio

Frequency Stability

Spurious Emissions at Antenna
Terminals

Refer to the Module report

(Report No.: FG180602A for GSM/WCDMA; Report No.: FG180602B for LTE;

FCC ID: XMR201905AG35NA, Grant date: 09/29/2021)

Radiated Spurious Emission

2.1053
27.53(c)
27.53(f)

Limit out of the band 1559-1610 MHz

-13 dBm

Limit in the band 1559-1610 MHz

-40 dBm

PASS

Date of Testing: March 5, 2025 ~ June 17, 2025 and August 18, 2025
Date of Sample Received: February 11, 2025

Note:

1. Because of the change of antenna gain, ERP/EIRP need to be re-evaluated.
2. All indications of Pass/Fail in this report are opinions expressed by Eurofins TA Technology (Shanghai) Co., Ltd.
based on interpretations and/or observations of test results. Measurement Uncertainties were not taken into

account and are published for informational purposes only.

Eurofins TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.
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1 Test Laboratory

1.1 Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of Eurofins TA
Technology (Shanghai) Co., Ltd. The results documented in this report apply only to the tested
sample, under the conditions and modes of operation as described herein. Measurement
Uncertainties were not taken into account and are published for informational purposes only. This
report is written to support regulatory compliance of the applicable standards stated above.

1.2. Test facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform measurements.

A2LA (Certificate Number: 3857.01)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform measurement.

1.3 Testing Location

Company: Eurofins TA Technology (Shanghai) Co., Ltd.

Address: Building 3, No.145, Jintang Rd, Pudong Shanghai, P.R.China
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000
Website: https://www.eurofins.com/electrical-and-electronics
E-mail: Kain.Xu@cpt.eurofinscn.com
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 7 of 169
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2 General Description of Equipment under Test

2.1 Applicant and Manufacturer Information

Applicant

PATEO CONNECT Technology (Shanghai) Corporation

Applicant address

Room 3701, No. 866 Dongchangzhi Road, Hongkou District,
Shanghai, 200080, PR.China

Manufacturer

PATEO CONNECT Technology (Shanghai) Corporation

Manufacturer address

Room 3701, No. 866 Dongchangzhi Road, Hongkou District,
Shanghai, 200080, PR.China

2.2 General information

EUT Description

Model PCCM Plus 997/987 1l; PCCM Plus 991/981 |
IMEI Conducted 868040053469780

Lab internal SN Radiated EFTA25020036-1E-08/S01
Hardware Version V2.0

Software Version

rc1.userdebug.PCM3

Power Supply

External power supply

Antenna Type

Internal Antenna

Rated Power Supply Voltage

12vDC

Operating Voltage

Minimum: 9YDC  Maximum: 16VDC

Operating Temperature

Lowest: -45°C Highest: +85°C

Testing Temperature

Lowest: -30°C Highest: +50°C

Operating Frequency Range(s)

Mode Tx (MHz) Rx (MHz) | Gain (dBi)
GSM850 824 ~ 849 869 ~ 894 6.85
GSM1900 1850 ~ 1910 | 1930 ~ 1990 6.85
WCDMABand Il | 1850 ~1910 | 1930 ~ 1990 6.85
WCDMA Band IV | 1710 ~1755 | 2110 ~2155 6.85
WCDMABandV | 824 ~849 869 ~ 894 6.85
LTE Band 2 1850 ~ 1910 | 1930 ~ 1990 6.85
LTE Band 4 1710~ 1755 | 2110 ~ 2155 6.85
LTE Band 5 824 ~ 849 869 ~ 894 6.85
LTE Band 7 2500 ~ 2570 | 2620 ~ 2690 6.85
LTE Band 12 699 ~ 716 729 ~ 746 6.85
LTE Band 13 777 ~ 787 746 ~ 756 6.85

Test Modulation

(GPRS)GMSK, (EGPRS) GMSK/ 8PSK;
(WCDMA) BPSK, QPSK;
(LTE) QPSK, 16QAM;

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 8 of 169
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GPRS Multislot Class 33

EGPRS Multislot Class 33

HSDPA UE Category 14

HSUPA UE Category 6

DC-HSDPA UE Category 6

LTE Category 4
GSM 850: 4

Power Class GSM 1900: 1
WCDMA /LTE: 3
GSM850 36.78 dBm
GSM1900 32.98 dBm
WCDMA Band Il 29.85 dBm
WCDMA Band IV | 29.96 dBm
WCDMA Band V 27.64 dBm

Maximum E.I.R.P./ E.R.P. LTE Band 2 29.53 dBm
LTE Band 4 28.97 dBm
LTE Band 5 27.76 dBm
LTE Band 7 29.35 dBm
LTE Band 12 27.73 dBm
LTE Band 13 27.49 dBm

Note:

1. The EUT is sent from the applicant to Eurofins TA and the information of the EUT is declared by

the applicant.

2. The customer declares that PCCM Plus 997/987 Il and PCCM Plus 991/981 | are the same
except for different appearance. This report only tests PCCM Plus 991/981 I.

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 9 of 169
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3 Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:
FCC CFR 47 Part 2 (2024)

FCC CFR 47 Part 22H (2024)
FCC CFR 47 Part 24E (2024)

FCC CFR 47 Part 27C (2024)

Reference standard:
ANSI C63.26-2015

KDB 971168 D01 Power Meas License Digital Systems v03r01

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 10 of 169
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.
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4 Test Configuration

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in GSM/WCDMAJLTE is set based on the maximum RF Output Power.
The following testing in different Bandwidth is set to detailin the following table:

Test modes are chosen to be reported as the worst case configuration below:

Modes/Modulation
Test items
GSM 850 GSM 1900 WCDMA Band 2/4/5
RF Power Output and Effective GSM GSM RMC
(Isotropic) Radiated power GPRS GPRS HSDPAHSUPA
EGPRS EGPRS DC-HSDPA
GSM
Occupied Bandwidth -- GPRS(1Tx slot) -
EGPRS(1Tx slot)
GSM
Band Edge Compliance -- GPRS(1Tx slot) -
EGPRS(1Tx slot)
GSM
Peak-to-Average Power Ratio -- GPRS(1Tx slot) --
EGPRS(1Tx slot)
Spurl.ous Emissions at Antenna 3 GSM 3
Terminals
Radiated Spurious Emission GSM GSM RMC
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 11 of 169
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Test modes are chosen to be reported as the worst case configuration below for LTE Band:

RF Power Output
and Effective

Isotropic Radiated

Power

Occupied
Bandwidth
Band Edge

Compliance

Peak-to-Average
Power Ratio

Spurious
Emissions at

Antenna

Terminals

Radiated

Spurious

Emission

1. The mark “O” means that this configuration is chosen for testing.

Note
2. The mark “-” means that this configuration is not testing.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 12 of 169
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.
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5 Test Case

5.1 RF Power Output and Effective Isotropic Radiated Power

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:
EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
EIRP (dBm) = ERP (dBm) + 2.15 (dB.)

Test Setup

FF cable
EUT Base station Simulator

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=0.4 dB for RF power output, k= 2, U= 1.19 dB for ERP/EIRP.

Test Results

Refer to the section 6.1 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 13 of 169
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5.2 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to =1%EBW, VBW is set to 3x RBW.

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

spectrum
Analyzer

EUT Splitter

Base station Simulatar

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.

Test Results

Refer to the section 6.2 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 14 of 169
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5.3 Band Edge Compliance

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured.

The testing follows KDB 971168 D01 v03r01 Section 6.0

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

For LTE Band 7 set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the
band edge. Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

RBW is setto =1%EBW, VBW is set to 3x RBW on spectrum analyzer.

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

Checked that all the results comply with the emission limit line.

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Sirmulator

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.

Test Results

Refer to the section 6.3 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 15 of 169
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5.4 Peak-to-Average Power Ratio (PAPR)

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Methods of Measurement

Measure the total peak power and record as PPk. And measure the total average power and record as
PAvg. Both the peak and average power levels must be expressed in the same logarithmic units (e.g.,
dBm). Determine the PAPR from:

PAPR (dB) = PPk (dBm) - PAvg (dBm).

Test Setup

Spectrum
Analyzer

EUT Splitter

Base station Simulator

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for thenormal distribution is
with the coverage factor k = 2, U= 0.4 dB.

Test Results

Refer to the section 6.4 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 16 of 169
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5.5 Spurious Emissions at Antenna Terminals

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
measurement is carried out using a spectrum analyzer. The spectrum analyzer scans from 9kHz to
the 10th harmonic of the carrier. The peak detector is used.

RBW is set to 1 kHz (0.009MHz~ 0.15 MHz),

RBW is set to 10 kHz (0.15 MHz~ 30 MHz)

RBW is set to 100 kHz (30MHz~1000 MHz)

RBW is set to 1000 kHz (above 1000MHz)

For Band 2/7, the RBW is set to 100KHz below 1G, and the factor is 10dB for 1MHz.

Sweep is set to AUTO.

Of those disturbances below (limit — 20 dB), the mark is not required for the EUT.

The modulation mode and RB allocation refer to section 5.1, using the maximum output power
configuration.

Test setup

Spectrum
Analyzer

EUT Splitter

Base station Sirmulator

Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 1.96.

Frequency Uncertainty
9kHz-1GHz 0.684 dB
above 1GHz 1.407 dB

Test Results

Refer to the section 6.5 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 17 of 169
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5.6 Radiated Spurious Emission

Ambient condition

Temperature Relative humidity Pressure

15°C ~ 35°C 20% ~ 80% 86 kPa ~ 106 kPa

Method of Measurement

1. The testing follows FCC KDB 971168 D01 v03r01 Section 5.8 and ANSI C63.26-2015.

2. Below 1GHz: The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3
meter away from the antenna. The maximal emission value is acquired by adjusting the antenna
height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the
azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations Vertical (V)
and Horizontal (H). Above 1GHz: (Note: the FCC’s permission to use 1.5m as an alternative per
TCBC Conf call of Dec. 2, 2014.) The EUT is placed on a turntable 1.5 meters above the ground in
the chamber, 3 meter away from the antenna. The maximal emission value is acquired by adjusting
the antenna height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m
to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations
Vertical (V) and Horizontal (H).

3. Aloop antenna, A log-periodic antenna or horn antenna shall be substituted in place of the EUT.
The log-periodic antenna will be driven by a signal generator and the level will be adjusted till the
same power value on the spectrum analyzer or receiver. The level of the spurious emissions can be
calculated through the level of the signal generator, cable loss, the gain of the substitution antenna
and the reading of the spectrum analyzer or receiver.

4. The EUT is then put into continuously transmitting mode at its maximum power level during the test.
Set Test Receiver or Spectrum RBW=100kHz, VBW=300kHz for 30MHz to 1GHz and RBW=1MHz,
VBW=3MHz for above 1GHz, and the maximum value of the receiver should be recorded as (Pr).

5. The EUT shall be replaced by a substitution antenna. In the chamber, an substitution antenna for
the frequency band of interest is placed at the reference point of the chamber. An RF Signal source
for the frequency band of interest is connected to the substitution antenna with a cable that has been
constructed to not interfere with the radiation pattern of the antenna. A power (PMea) is applied to the
input of the substitution antenna, and adjust the level of the signal generator output until the value of
the receiver reach the previously recorded (Pr). The power of signal source (PMea) is recorded. The
test should be performed by rotating the test item and adjusting the receiving antenna polarization.
6. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (Pcl) ,the Substitution Antenna
Gain (Ga) and the Amplifier Gain (PAg) should be recorded after test.

7. The measurement results are obtained as described below:

Power(EIRP)=PMea- PAg - Pcl + Ga

The measurement results are amend as described below:

Power(EIRP)=PMea- Pcl + Ga

8. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dB)
and known input power. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP
= EIRP-2.15dB.
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The modulation mode and RB allocation refer to section 5.1, using the maximum output power
configuration.
Test setup
9KHz~ 30MHz
Loop
antenna
- 3m
Turntable
EUT
== {;:6_ Spectrum
- I ot : l Analyzer
Ground Plane Coaxial Cable f}/

30MHz~ 1GHz

Anfenmna

3m ;

1m to 4m

— a:- | Spectrum
Bm
. ] l Analyzer

G 3 Coaxial Cable /

wound Plane

Tumtable

Above 1GHz

Antenna

‘&' Rower

Hean

=
Amlenga

3m

Spes i

Tumtable - 1! analyzer
\ EUT N — \
I A
- 1’5m/\/\/\/\/\/\| e Presamgp e _:

L | 1T .
——2.4m —
Note: Area side:2.4mX3.6m
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Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is

with the coverage factor k = £1.96, U= £3.55 dB.

Test Results

Refer to the section 6.6 of this report for test data.
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6.1

RF Test Report

Report No.: EFTA25020036-IE-08-R1V1

Test Results

RF Power Output and Effective (Isotropic) Radiated Power

Maximum Output Power ERP (dBm)
(dBm)
GSM850 Channel | Channel | Channel | Channel | Channel | Channel
128 190 251 128 190 251
824.2 836.6 848.8 824.2 836.6 848.8
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
GSM 32.07 31.98 32.03 36.77 36.68 36.73
GPRS class 8 32.08 32.00 32.05 36.78 36.70 36.75
GPRS class 10 30.99 30.92 31.02 35.69 35.62 35.72
GPRS class 11 28.73 28.76 28.78 3343 33.46 33.48
GPRS class 12 28.18 28.24 28.36 32.88 32.94 33.06
EGPRS class 8 26.41 26.38 26.46 31.11 31.08 31.16
EGPRS class 10 25.36 25.32 25.41 30.06 30.02 30.11
EGPRS class 11 23.81 23.78 23.86 28.51 28.48 28.56
EGPRS class 12 22.76 22.70 22.74 27.46 27.40 27.44
Maximum Output Power EIRP (dBm)
(dBm)
GSM 1900 Channel | Channel | Channel | Channel | Channel | Channel
512 661 810 512 661 810
1850.2 1880 1909.8 1850.2 1880 1909.8
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
GPRS class 8 25.89 26.09 26.12 32.74 32.94 32.97
GPRS class 10 25.77 25.95 26.02 32.62 32.80 32.87
GPRS class 11 23.61 23.55 23.45 30.46 30.40 30.30
GPRS class 12 22.70 22.25 2214 29.55 29.10 28.99
EGPRS class 8 25.96 26.13 26.12 32.81 32.98 32.97
EGPRS class 10 25.81 25.98 25.96 32.66 32.83 32.81
EGPRS class 11 23.51 23.57 23.60 30.36 30.42 30.45
EGPRS class 12 22.80 22.25 22.10 29.65 29.10 28.95
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Maximum Output Power
(dBm)
Channel | Channel | Channel | Channel | Channel | Channel

EIRP (dBm)

WCDMA Band 9262 | 9400 | 9538 | 9262 | 9400 | 9538
18524 | 1880 | 1907.6 | 18524 | 1880 | 1907.6

(MHz) (MHz) (MHz) (MHz) (MHz) (MHZz)

RMC 12.2K 2283 | 23.00 | 2288 | 2968 | 29.85 | 29.73
HSDPA Subtest-1 2266 | 2266 | 2260 | 2951 | 2951 | 2945
HSDPA SuhtftM-2 2262 | 2259 | 2258 | 2947 | 2944 | 2943
HSDPA Subtest-3 2232 | 2225 | 2230 | 2947 | 2910 | 29.15
HSDPA Subtest-4 2234 | 2222 | 2227 | 2919 | 29.07 | 2912
DC-HSDPA Subtest-1 | 2256 | 22.65 | 2257 | 2941 | 2950 | 2942
DC-HSDPASubtest-2 | 22.54 | 22.58 | 2254 | 2939 | 2943 | 29.39

DC-HSDPA Subtest-3 22.21 2219 2214 29.06 29.04 28.99
DC-HSDPA Subtest-4 22.15 2217 22.21 29.00 29.02 29.06

HSUPA Subtest-1 22.33 22.43 22.35 29.18 29.28 29.20
HSUPA Subtest-2 21.16 21.20 21.22 28.01 28.05 28.07
HSUPA Subtest-3 21.69 21.76 21.65 28.54 28.61 28.50
HSUPA Subtest-4 21.20 21.26 21.21 28.05 28.11 28.06
HSUPA Subtest-5 22.21 22.30 22.24 29.06 29.15 29.09

Maximum Output Power

EIRP (dBm
(dBm) ( )
Channel | Channel | Channel | Channel | Channel | Channel
WCDMA Band IV
¢ an 1312 | 1413 | 1513 | 1312 1413 1513

17124 | 1732.6 | 1752.6 | 17124 1732.6 1752.6
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)

RMC 12.2K 22.82 23.11 23.00 29.67 29.96 29.85
HSDPA Subtest-1 22.50 22.80 22.70 29.35 29.65 29.55
HSDPA SuhtftM-2 22.50 22.75 22.65 29.35 29.60 29.50
HSDPA Subtest-3 22.10 22.46 22.33 28.95 29.31 290.18
HSDPA Subtest-4 22.09 22.45 22.32 28.94 29.30 20.17

DC-HSDPA Subtest-1 22.45 22.77 22.68 29.30 29.62 29.53
DC-HSDPASubtest-2 2243 22.75 22.66 290.28 29.60 29.51

DC-HSDPA Subtest-3 2212 22.45 22.30 28.97 29.30 29.15
DC-HSDPA Subtest-4 22.06 22.39 22.31 28.91 29.24 29.16

HSUPA Subtest-1 2242 22.53 22.48 29.27 29.38 29.33
HSUPA Subtest-2 21.01 21.10 21.10 27.86 27.95 27.95
HSUPA Subtest-3 21.55 21.62 21.57 28.40 28.47 28.42
HSUPA Subtest-4 21.00 21.09 21.03 27.85 27.94 27.88
HSUPA Subtest-5 22.11 22.18 22.15 28.96 29.03 29.00
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Maximum Output Power
(dBm)

Channel | Channel | Channel | Channel | Channel | Channel
4132 4183 4233 4132 4183 4233
826.4 836.6 846.6 826.4 836.6 846.6
(MHz) (MHz) (MHz) (MHz) (MHz) (MHZz)

ERP (dBm)

WCDMA Band V

RMC 12.2K 22.94 22.84 22.87 27.64 27.54 27.57
HSDPA Subtest-1 22.45 22.40 22.43 27.15 27.10 27.13
HSDPA SuhtftM-2 2240 22.37 22.42 27.10 27.07 27.12
HSDPA Subtest-3 22.08 22.00 22.01 26.78 26.70 26.71
HSDPA Subtest-4 22.05 21.98 21.99 26.75 26.68 26.69

DC-HSDPA Subtest-1 22.47 22.40 22.35 27.17 27.10 27.05
DC-HSDPASubtest-2 2242 22.42 22.33 27.12 27.12 27.03

DC-HSDPA Subtest-3 21.91 21.92 21.88 26.61 26.62 26.58
DC-HSDPA Subtest-4 21.93 21.98 21.89 26.63 26.68 26.59

HSUPA Subtest-1 22.20 2217 22.15 26.90 26.87 26.85
HSUPA Subtest-2 21.21 21.11 21.14 25.91 25.81 25.84
HSUPA Subtest-3 21.68 21.58 21.60 26.38 26.28 26.30
HSUPA Subtest-4 21.18 21.13 2112 25.88 25.83 25.82
HSUPA Subtest-5 2217 22.18 2214 26.87 26.88 26.84
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LTE Band 2
RB RB Maximum Output Power (dBm) EIRP (dBm)
BW[MHz] : Mod : : : :
Size Offset Lowest Middle Highest | Lowest Middle Highest
20 1 0 22.21 22.34 22.19 29.06 29.19 29.04
20 1 49 22.29 22.36 22.68 29.14 29.21 29.53
20 1 99 22.21 22.25 22.44 29.06 29.10 29.29
20 50 0 QPSK 21.41 21.32 21.55 28.26 28.17 28.40
20 50 24 21.61 21.53 21.50 28.46 28.38 28.35
20 50 50 21.42 21.47 21.46 28.27 28.32 28.31
20 100 0 21.47 21.40 21.53 28.32 28.25 28.38
20 1 0 21.63 21.64 21.29 28.48 28.49 28.14
20 1 49 21.24 21.47 21.35 28.09 28.32 28.20
20 1 99 21.23 21.32 21.32 28.08 28.17 28.17
20 50 0 16-QAM 20.34 20.37 20.58 27.19 27.22 27.43
20 50 24 20.04 20.54 20.54 26.89 27.39 27.39
20 50 50 20.46 20.53 20.47 27.31 27.38 27.32
20 100 0 20.50 20.45 20.51 27.35 27.30 27.36
15 1 0 22.23 22.28 22.38 29.08 29.13 29.23
15 1 37 22.48 22.34 22.58 29.33 29.19 29.43
15 1 74 22.23 22.32 22.44 29.08 29.17 29.29
15 36 0 QPSK 2140 21.34 21.49 28.25 28.19 28.34
15 36 20 21.47 21.50 21.47 28.32 28.35 28.32
15 36 39 21.52 21.56 21.53 28.37 28.41 28.38
15 75 21.48 21.39 21.51 28.33 28.24 28.36
15 1 21.34 21.19 21.38 28.19 28.04 28.23
15 1 37 21.32 21.11 21.16 28.17 27.96 28.01
15 1 74 21.12 21.18 21.10 27.97 28.03 27.95
15 36 0 16-QAM 20.43 20.39 20.50 27.28 27.24 27.35
15 36 20 20.39 20.56 20.43 27.24 27.41 27.28
15 36 39 20.45 20.44 20.58 27.30 27.29 27.43
15 75 20.51 20.44 20.49 27.36 27.29 27.34
10 1 22.19 22.31 22.21 29.04 29.16 29.06
10 1 25 2217 22.29 22.25 29.02 29.14 29.10
10 1 49 22.18 22.31 22.41 29.03 29.16 29.26
10 25 0 QPSK 21.39 21.40 2142 28.24 28.25 28.27
10 25 12 21.48 21.50 21.35 28.33 28.35 28.20
10 25 25 21.47 2145 21.49 28.32 28.30 28.34
10 50 21.35 2143 21.44 28.20 28.28 28.29
10 1 16-QAM 21.31 21.36 21.37 28.16 28.21 28.22
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10 1 25 21.27 21.36 21.25 28.12 28.21 28.10
10 1 49 21.26 21.34 21.34 28.11 28.19 28.19
10 25 0 20.53 20.47 20.56 27.38 27.32 27.41
10 25 12 20.61 20.56 20.42 27.46 27.41 27.27
10 25 25 20.51 20.57 20.51 27.36 27.42 27.36
10 50 0 20.48 20.45 20.42 27.33 27.30 27.27
5 1 0 2211 22.14 22.47 28.96 28.99 29.32
5 1 12 22.21 22.41 22.41 29.06 29.26 29.26
5 1 24 22.19 22.25 2213 29.04 29.10 28.98
5 12 0 QPSK 21.33 21.34 21.45 28.18 28.19 28.30
5 12 7 21.28 21.42 21.46 28.13 28.27 28.31
5 12 13 21.29 21.41 21.43 28.14 28.26 28.28
5 25 0 21.31 21.47 21.48 28.16 28.32 28.33
5 1 0 21.10 21.18 21.24 27.95 28.03 28.09
5 1 12 21.06 2117 2112 27.91 28.02 27.97
5 1 24 21.08 21.32 21.03 27.93 28.17 27.88
5 12 0 16-QAM 20.12 20.37 20.53 26.97 27.22 27.38
5 12 7 20.23 20.30 20.30 27.08 27.15 27.15
5 12 13 20.43 20.36 20.34 27.28 27.21 27.19
5 25 0 20.35 20.53 20.51 27.20 27.38 27.36
3 1 22.57 22.50 22.67 29.42 29.35 29.52
3 1 22.46 22.29 22.51 29.31 29.14 29.36
3 1 14 22.36 22.65 22.53 29.21 29.50 29.38
3 8 0 QPSK 21.71 21.63 21.78 28.56 28.48 28.63
3 8 4 21.65 21.70 21.77 28.50 28.55 28.62
3 8 7 21.60 21.64 21.59 28.45 28.49 28.44
3 15 0 21.60 21.58 21.65 28.45 28.43 28.50
3 1 0 21.48 21.46 21.35 28.33 28.31 28.20
3 1 8 21.27 21.48 21.20 28.12 28.33 28.05
3 1 14 21.59 21.40 21.38 28.44 28.25 28.23
3 8 0 16-QAM 20.58 20.63 20.66 27.43 27.48 27.51
3 8 4 20.60 20.70 20.52 27.45 27.55 27.37
3 8 7 20.66 20.63 20.65 27.51 27.48 27.50
3 15 0 20.73 20.65 20.75 27.58 27.50 27.60
14 1 0 22.49 22.50 22.43 29.34 29.35 29.28
14 1 3 22.45 22.53 22.44 29.30 29.38 29.29
14 1 5 22.48 22.37 22.30 29.33 29.22 29.15
14 3 0 QPSK 22.67 22.67 22.49 29.52 29.52 29.34
14 3 1 22.67 22.66 22.61 29.52 29.51 29.46
14 3 3 22.49 22.65 22.52 29.34 29.50 29.37
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14 6 0 2147 | 2172 | 2164 | 2832 | 2857 | 2849
14 1 0 2130 | 2153 | 2156 | 2815 | 2838 | 2841
14 1 3 2147 | 2163 | 2157 | 2832 | 2848 | 2842
14 1 5 2127 | 2144 | 2144 | 2812 | 2829 | 2829
14 3 0 16-QAM | 2179 | 2167 | 2196 | 2864 | 2852 | 2881
14 3 1 2153 | 2169 | 2195 | 2838 | 2854 | 2880
14 3 3 2179 | 2157 | 2180 | 2864 | 2842 | 2865
14 6 0 2035 | 2071 | 2064 | 2720 | 2756 | 27.49
LTE Band 4
Bandwidth |\ 1 inel | RBSize | RBPosition | Modulation Power EIRP (dBm)

(MHz) (dBm)

14 19957 1 #0 QPSK 21.91 28.76

14 19957 1 #Mid QPSK 21.94 28.79

14 19957 1 #Max QPSK 21.86 28.71

14 19957 3 #0 QPSK 22.00 28.85

14 19957 3 #Mid QPSK 22.12 28.97

14 19957 3 #Max QPSK 21.98 28.83

14 19957 6 #0 QPSK 20.96 27.81

14 19957 1 #0 16QAM 20.67 27.52

14 19957 1 #Mid 16QAM 20.79 27.64

14 19957 1 #Max 16QAM 20.70 27.55

14 19957 3 #0 16QAM 20.94 27.79

14 19957 3 #Mid 16QAM 20.95 27.80

14 19957 3 #Max 16QAM 20.74 27.59

14 19957 6 #0 16QAM 19.95 26.80

14 19957 1 #0 64QAM 20.44 27.29

14 19957 1 #Mid 64QAM 20.23 27.08

14 19957 1 #Max 64QAM 20.17 27.02

14 19957 3 #0 64QAM 20.41 27.26

14 19957 3 #Mid 64QAM 20.50 27.35

14 19957 3 #Max 64QAM 20.88 27.73

14 19957 6 #0 64QAM 19.94 26.79

14 20175 1 #0 QPSK 21.91 28.76

14 20175 1 #Mid QPSK 22.09 28.94

14 20175 1 #Max QPSK 21.95 28.80

14 20175 3 #0 QPSK 21.91 28.76

14 20175 3 #Mid QPSK 21.96 28.81

14 20175 3 #Max QPSK 21.91 28.76

14 20175 6 #0 QPSK 20.89 27.74

14 20175 1 #0 16QAM 2113 27.98

14 20175 1 #Mid 16QAM 20.98 27.83

14 20175 1 #Max 16QAM 20.79 27.64
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1.4 20175 3 #0 16QAM 20.76 27.61
1.4 20175 3 #Mid 16QAM 20.82 27.67
1.4 20175 3 #Max 16QAM 20.99 27.84
1.4 20175 6 #0 16QAM 20.02 26.87
14 20175 1 #0 64QAM 20.55 27.40
14 20175 1 #Mid 64QAM 20.70 27.55
1.4 20175 1 #Max 64QAM 20.54 27.39
14 20175 3 #0 64QAM 20.88 27.73
1.4 20175 3 #Mid 64QAM 20.92 27.77
1.4 20175 3 #Max 64QAM 20.97 27.82
1.4 20175 6 #0 64QAM 19.84 26.69
1.4 20393 1 #0 QPSK 22.00 28.85
1.4 20393 1 #Mid QPSK 2212 28.97
1.4 20393 1 #Max QPSK 22.06 28.91
1.4 20393 3 #0 QPSK 22.00 28.85
1.4 20393 3 #Mid QPSK 22.01 28.86
1.4 20393 3 #Max QPSK 22.04 28.89
1.4 20393 6 #0 QPSK 21.09 27.94
1.4 20393 1 #0 16QAM 20.76 27.61
1.4 20393 1 #Mid 16QAM 20.93 27.78
1.4 20393 1 #Max 16QAM 20.87 27.72
1.4 20393 3 #0 16QAM 20.82 27.67
1.4 20393 3 #Mid 16QAM 20.81 27.66
1.4 20393 3 #Max 16QAM 21.20 28.05
1.4 20393 6 #0 16QAM 19.98 26.83
1.4 20393 1 #0 64QAM 20.74 27.59
1.4 20393 1 #Mid 64QAM 20.85 27.70
1.4 20393 1 #Max 64QAM 20.82 27.67
1.4 20393 3 #0 64QAM 20.91 27.76
1.4 20393 3 #Mid 64QAM 20.94 27.79
1.4 20393 3 #Max 64QAM 21.01 27.86
1.4 20393 6 #0 64QAM 20.05 26.90

3 19965 1 #0 QPSK 21.99 28.84

3 19965 1 #Mid QPSK 21.95 28.80

3 19965 1 #Max QPSK 21.85 28.70

3 19965 8 #0 QPSK 20.88 27.73

3 19965 8 #Mid QPSK 21.02 27.87

3 19965 8 #Max QPSK 20.98 27.83

3 19965 15 #0 QPSK 20.98 27.83

3 19965 1 #0 16QAM 20.71 27.56

3 19965 1 #Mid 16QAM 20.68 27.53

3 19965 1 #Max 16QAM 20.64 27.49

3 19965 8 #0 16QAM 19.95 26.80
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3 19965 8 #Mid 16QAM 19.98 26.83
3 19965 8 #Max 16QAM 19.93 26.78
3 19965 15 #0 16QAM 19.92 26.77
3 19965 1 #0 64QAM 20.39 27.24
3 19965 1 #Mid 64QAM 20.52 27.37
3 19965 1 #Max 64QAM 20.50 27.35
3 19965 8 #0 64QAM 19.80 26.65
3 19965 8 #Mid 64QAM 19.98 26.83
3 19965 8 #Max 64QAM 19.91 26.76
3 19965 15 #0 64QAM 19.88 26.73
3 20175 1 #0 QPSK 21.99 28.84
3 20175 1 #Mid QPSK 21.72 28.57
3 20175 1 #Max QPSK 22.04 28.89
3 20175 8 #0 QPSK 21.02 27.87
3 20175 8 #Mid QPSK 21.09 27.94
3 20175 8 #Max QPSK 20.98 27.83
3 20175 15 #0 QPSK 20.96 27.81
3 20175 1 #0 16QAM 20.88 27.73
3 20175 1 #Mid 16QAM 20.76 27.61
3 20175 1 #Max 16QAM 20.81 27.66
3 20175 8 #0 16QAM 19.71 26.56
3 20175 8 #Mid 16QAM 19.78 26.63
3 20175 8 #Max 16QAM 19.77 26.62
3 20175 15 #0 16QAM 19.70 26.55
3 20175 1 #0 64QAM 20.61 27.46
3 20175 1 #Mid 64QAM 20.78 27.63
3 20175 1 #Max 64QAM 20.69 27.54
3 20175 8 #0 64QAM 19.87 26.72
3 20175 8 #Mid 64QAM 19.91 26.76
3 20175 8 #Max 64QAM 19.94 26.79
3 20175 15 #0 64QAM 19.96 26.81
3 20385 1 #0 QPSK 21.87 28.72
3 20385 1 #Mid QPSK 21.95 28.80
3 20385 1 #Max QPSK 21.97 28.82
3 20385 8 #0 QPSK 20.88 27.73
3 20385 8 #Mid QPSK 21.01 27.86
3 20385 8 #Max QPSK 20.97 27.82
3 20385 15 #0 QPSK 20.98 27.83
3 20385 1 #0 16QAM 20.89 27.74
3 20385 1 #Mid 16QAM 21.00 27.85
3 20385 1 #Max 16QAM 21.06 27.91
3 20385 8 #0 16QAM 19.60 26.45
3 20385 8 #Mid 16QAM 19.71 26.56
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3 20385 8 #Max 16QAM 19.77 26.62
3 20385 15 #0 16QAM 19.82 26.67
3 20385 1 #0 64QAM 20.50 27.35
3 20385 1 #Mid 64QAM 20.59 27.44
3 20385 1 #Max 64QAM 20.64 27.49
3 20385 8 #0 64QAM 19.75 26.60
3 20385 8 #Mid 64QAM 19.96 26.81
3 20385 8 #Max 64QAM 19.91 26.76
3 20385 15 #0 64QAM 19.89 26.74
5 19975 1 #0 QPSK 21.86 28.71
5 19975 1 #Mid QPSK 21.82 28.67
5 19975 1 #Max QPSK 21.96 28.81
5 19975 12 #0 QPSK 20.72 27.57
5 19975 12 #Mid QPSK 20.88 27.73
5 19975 12 #Max QPSK 20.85 27.70
5 19975 25 #0 QPSK 20.84 27.69
5 19975 1 #0 16QAM 20.57 27.42
5 19975 1 #Mid 16QAM 20.61 27.46
5 19975 1 #Max 16QAM 20.67 27.52
5 19975 12 #0 16QAM 19.55 26.40
5 19975 12 #Mid 16QAM 19.73 26.58
5 19975 12 #Max 16QAM 19.66 26.51
5 19975 25 #0 16QAM 19.66 26.51
5 19975 1 #0 64QAM 20.26 27.11
5 19975 1 #Mid 64QAM 20.25 27.10
5 19975 1 #Max 64QAM 20.43 27.28
5 19975 12 #0 64QAM 19.53 26.38
5 19975 12 #Mid 64QAM 19.57 26.42
5 19975 12 #Max 64QAM 19.55 26.40
5 19975 25 #0 64QAM 19.75 26.60
5 20175 1 #0 QPSK 21.89 28.74
5 20175 1 #Mid QPSK 21.69 28.54
5 20175 1 #Max QPSK 21.82 28.67
5 20175 12 #0 QPSK 20.87 27.72
5 20175 12 #Mid QPSK 20.87 27.72
5 20175 12 #Max QPSK 20.84 27.69
5 20175 25 #0 QPSK 20.90 27.75
5 20175 1 #0 16QAM 20.72 27.57
5 20175 1 #Mid 16QAM 20.52 27.37
5 20175 1 #Max 16QAM 20.58 27.43
5 20175 12 #0 16QAM 19.82 26.67
5 20175 12 #Mid 16QAM 19.80 26.65
5 20175 12 #Max 16QAM 19.68 26.53
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5 20175 25 #0 16QAM 19.64 26.49
5 20175 1 #0 64QAM 20.37 27.22
5 20175 1 #Mid 64QAM 20.48 27.33
5 20175 1 #Max 64QAM 20.55 27.40
5 20175 12 #0 64QAM 19.59 26.44
5 20175 12 #Mid 64QAM 19.69 26.54
5 20175 12 #Max 64QAM 19.68 26.53
5 20175 25 #0 64QAM 19.84 26.69
5 20375 1 #0 QPSK 21.76 28.61
5 20375 1 #Mid QPSK 21.88 28.73
5 20375 1 #Max QPSK 22.06 28.91
5 20375 12 #0 QPSK 20.86 27.71
5 20375 12 #Mid QPSK 21.00 27.85
5 20375 12 #Max QPSK 21.13 27.98
5 20375 25 #0 QPSK 21.06 27.91
5 20375 1 #0 16QAM 20.56 27.41
5 20375 1 #Mid 16QAM 20.75 27.60
5 20375 1 #Max 16QAM 20.77 27.62
5 20375 12 #0 16QAM 19.78 26.63
5 20375 12 #Mid 16QAM 19.73 26.58
5 20375 12 #Max 16QAM 19.87 26.72
5 20375 25 #0 16QAM 19.88 26.73
5 20375 1 #0 64QAM 20.30 27.15
5 20375 1 #Mid 64QAM 20.48 27.33
5 20375 1 #Max 64QAM 20.71 27.56
5 20375 12 #0 64QAM 19.76 26.61
5 20375 12 #Mid 64QAM 19.82 26.67
5 20375 12 #Max 64QAM 19.95 26.80
5 20375 25 #0 64QAM 19.98 26.83
10 20000 1 #0 QPSK 21.92 28.77
10 20000 1 #Mid QPSK 22.06 28.91
10 20000 1 #Max QPSK 22.03 28.88
10 20000 25 #0 QPSK 20.82 27.67
10 20000 25 #Mid QPSK 20.99 27.84
10 20000 25 #Max QPSK 20.93 27.78
10 20000 50 #0 QPSK 20.93 27.78
10 20000 1 #0 16QAM 20.67 27.52
10 20000 1 #Mid 16QAM 20.85 27.70
10 20000 1 #Max 16QAM 20.70 27.55
10 20000 25 #0 16QAM 19.84 26.69
10 20000 25 #Mid 16QAM 20.10 26.95
10 20000 25 #Max 16QAM 19.95 26.80
10 20000 50 #0 16QAM 19.96 26.81
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10 20000 1 #0 64QAM 20.44 27.29
10 20000 1 #Mid 64QAM 20.60 27.45
10 20000 1 #Max 64QAM 20.39 27.24
10 20000 25 #0 64QAM 19.84 26.69
10 20000 25 #Mid 64QAM 20.00 26.85
10 20000 25 #Max 64QAM 20.05 26.90
10 20000 50 #0 64QAM 19.94 26.79
10 20175 1 #0 QPSK 21.80 28.65
10 20175 1 #Mid QPSK 22.03 28.88
10 20175 1 #Max QPSK 21.81 28.66
10 20175 25 #0 QPSK 20.95 27.80
10 20175 25 #Mid QPSK 20.94 27.79
10 20175 25 #Max QPSK 20.80 27.65
10 20175 50 #0 QPSK 20.89 27.74
10 20175 1 #0 16QAM 21.06 27.91
10 20175 1 #Mid 16QAM 20.63 27.48
10 20175 1 #Max 16QAM 20.50 27.35
10 20175 25 #0 16QAM 19.77 26.62
10 20175 25 #Mid 16QAM 19.77 26.62
10 20175 25 #Max 16QAM 19.73 26.58
10 20175 50 #0 16QAM 19.80 26.65
10 20175 1 #0 64QAM 20.52 27.37
10 20175 1 #Mid 64QAM 20.58 27.43
10 20175 1 #Max 64QAM 20.25 27.10
10 20175 25 #0 64QAM 19.77 26.62
10 20175 25 #Mid 64QAM 19.88 26.73
10 20175 25 #Max 64QAM 19.84 26.69
10 20175 50 #0 64QAM 19.89 26.74
10 20350 1 #0 QPSK 21.87 28.72
10 20350 1 #Mid QPSK 22.22 29.07
10 20350 1 #Max QPSK 22.13 28.98
10 20350 25 #0 QPSK 20.87 27.72
10 20350 25 #Mid QPSK 20.91 27.76
10 20350 25 #Max QPSK 20.95 27.80
10 20350 50 #0 QPSK 20.78 27.63
10 20350 1 #0 16QAM 20.75 27.60
10 20350 1 #Mid 16QAM 20.83 27.68
10 20350 1 #Max 16QAM 20.89 27.74
10 20350 25 #0 16QAM 19.82 26.67
10 20350 25 #Mid 16QAM 19.95 26.80
10 20350 25 #Max 16QAM 19.98 26.83
10 20350 50 #0 16QAM 19.82 26.67
10 20350 1 #0 64QAM 20.62 27.47
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10 20350 1 #Mid 64QAM 20.53 27.38
10 20350 1 #Max 64QAM 20.53 27.38
10 20350 25 #0 64QAM 19.89 26.74
10 20350 25 #Mid 64QAM 19.94 26.79
10 20350 25 #Max 64QAM 19.98 26.83
10 20350 50 #0 64QAM 19.88 26.73
15 20025 1 #0 QPSK 21.90 28.75
15 20025 1 #Mid QPSK 22.02 28.87
15 20025 1 #Max QPSK 2211 28.96
15 20025 36 #0 QPSK 20.75 27.60
15 20025 36 #Mid QPSK 20.98 27.83
15 20025 36 #Max QPSK 21.01 27.86
15 20025 75 #0 QPSK 20.90 27.75
15 20025 1 #0 16QAM 20.79 27.64
15 20025 1 #Mid 16QAM 20.61 27.46
15 20025 1 #Max 16QAM 20.78 27.63
15 20025 36 #0 16QAM 19.77 26.62
15 20025 36 #Mid 16QAM 19.89 26.74
15 20025 36 #Max 16QAM 20.03 26.88
15 20025 75 #0 16QAM 19.80 26.65
15 20025 1 #0 64QAM 20.03 26.88
15 20025 1 #Mid 64QAM 20.44 27.29
15 20025 1 #Max 64QAM 20.42 27.27
15 20025 36 #0 64QAM 19.75 26.60
15 20025 36 #Mid 64QAM 19.98 26.83
15 20025 36 #Max 64QAM 20.12 26.97
15 20025 75 #0 64QAM 19.91 26.76
15 20175 1 #0 QPSK 21.93 28.78
15 20175 1 #Mid QPSK 21.95 28.80
15 20175 1 #Max QPSK 21.93 28.78
15 20175 36 #0 QPSK 20.95 27.80
15 20175 36 #Mid QPSK 20.92 27.77
15 20175 36 #Max QPSK 20.85 27.70
15 20175 75 #0 QPSK 20.92 27.77
15 20175 1 #0 16QAM 20.86 27.71
15 20175 1 #Mid 16QAM 20.66 27.51
15 20175 1 #Max 16QAM 20.58 27.43
15 20175 36 #0 16QAM 19.85 26.70
15 20175 36 #Mid 16QAM 19.84 26.69
15 20175 36 #Max 16QAM 19.77 26.62
15 20175 75 #0 16QAM 19.84 26.69
15 20175 1 #0 64QAM 20.56 27.41
15 20175 1 #Mid 64QAM 20.44 27.29
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15 20175 1 #Max 64QAM 20.14 26.99
15 20175 36 #0 64QAM 19.76 26.61
15 20175 36 #Mid 64QAM 19.95 26.80
15 20175 36 #Max 64QAM 19.86 26.71
15 20175 75 #0 64QAM 19.94 26.79
15 20325 1 #0 QPSK 21.97 28.82
15 20325 1 #Mid QPSK 21.87 28.72
15 20325 1 #Max QPSK 22.06 28.91
15 20325 36 #0 QPSK 20.93 27.78
15 20325 36 #Mid QPSK 20.91 27.76
15 20325 36 #Max QPSK 20.90 27.75
15 20325 75 #0 QPSK 20.92 27.77
15 20325 1 #0 16QAM 20.78 27.63
15 20325 1 #Mid 16QAM 20.63 27.48
15 20325 1 #Max 16QAM 20.92 27.77
15 20325 36 #0 16QAM 19.85 26.70
15 20325 36 #Mid 16QAM 19.94 26.79
15 20325 36 #Max 16QAM 19.92 26.77
15 20325 75 #0 16QAM 19.84 26.69
15 20325 1 #0 64QAM 20.86 27.71
15 20325 1 #Mid 64QAM 20.44 27.29
15 20325 1 #Max 64QAM 20.51 27.36
15 20325 36 #0 64QAM 19.82 26.67
15 20325 36 #Mid 64QAM 20.05 26.90
15 20325 36 #Max 64QAM 20.01 26.86
15 20325 75 #0 64QAM 20.05 26.90
20 20050 1 #0 QPSK 21.75 28.60
20 20050 1 #Mid QPSK 22.21 29.06
20 20050 1 #Max QPSK 22.01 28.86
20 20050 50 #0 QPSK 20.89 27.74
20 20050 50 #Mid QPSK 21.03 27.88
20 20050 50 #Max QPSK 21.00 27.85
20 20050 100 #0 QPSK 20.85 27.70
20 20050 1 #0 16QAM 20.67 27.52
20 20050 1 #Mid 16QAM 20.91 27.76
20 20050 1 #Max 16QAM 20.75 27.60
20 20050 50 #0 16QAM 19.80 26.65
20 20050 50 #Mid 16QAM 20.05 26.90
20 20050 50 #Max 16QAM 20.02 26.87
20 20050 100 #0 16QAM 19.75 26.60
20 20050 1 #0 64QAM 20.19 27.04
20 20050 1 #Mid 64QAM 20.50 27.35
20 20050 1 #Max 64QAM 20.35 27.20
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20 20050 50 #0 64QAM 19.89 26.74
20 20050 50 #Mid 64QAM 20.14 26.99
20 20050 50 #Max 64QAM 20.23 27.08
20 20050 100 #0 64QAM 19.87 26.72
20 20175 1 #0 QPSK 21.92 28.77
20 20175 1 #Mid QPSK 22.24 29.09
20 20175 1 #Max QPSK 21.77 28.62
20 20175 50 #0 QPSK 20.96 27.81
20 20175 50 #Mid QPSK 20.95 27.80
20 20175 50 #Max QPSK 20.86 27.71
20 20175 100 #0 QPSK 20.91 27.76
20 20175 1 #0 16QAM 20.65 27.50
20 20175 1 #Mid 16QAM 20.87 27.72
20 20175 1 #Max 16QAM 20.50 27.35
20 20175 50 #0 16QAM 19.98 26.83
20 20175 50 #Mid 16QAM 19.87 26.72
20 20175 50 #Max 16QAM 19.70 26.55
20 20175 100 #0 16QAM 19.82 26.67
20 20175 1 #0 64QAM 20.60 27.45
20 20175 1 #Mid 64QAM 20.60 27.45
20 20175 1 #Max 64QAM 20.16 27.01
20 20175 50 #0 64QAM 19.97 26.82
20 20175 50 #Mid 64QAM 19.96 26.81
20 20175 50 #Max 64QAM 19.78 26.63
20 20175 100 #0 64QAM 19.94 26.79
20 20300 1 #0 QPSK 2213 28.98
20 20300 1 #Mid QPSK 21.95 28.80
20 20300 1 #Max QPSK 2212 28.97
20 20300 50 #0 QPSK 21.15 28.00
20 20300 50 #Mid QPSK 20.96 27.81
20 20300 50 #Max QPSK 20.84 27.69
20 20300 100 #0 QPSK 21.00 27.85
20 20300 1 #0 16QAM 21.02 27.87
20 20300 1 #Mid 16QAM 20.97 27.82
20 20300 1 #Max 16QAM 20.87 27.72
20 20300 50 #0 16QAM 19.98 26.83
20 20300 50 #Mid 16QAM 19.89 26.74
20 20300 50 #Max 16QAM 19.77 26.62
20 20300 100 #0 16QAM 20.03 26.88
20 20300 1 #0 64QAM 20.81 27.66
20 20300 1 #Mid 64QAM 20.73 27.58
20 20300 1 #Max 64QAM 20.58 27.43
20 20300 50 #0 64QAM 20.07 26.92
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20 20300 50 #Mid 64QAM 19.98 26.83

20 20300 50 #Max 64QAM 19.85 26.70

20 20300 100 #0 64QAM 19.92 26.77

LTE Band 5
BW[MHz] F\?B RB Viot Maximum Output Power (dBm) ERP (dBm)
Size Offset Lowest Middle | Highest | Lowest Middle | Highest

10 1 0 22.97 22.76 23.01 27.67 27.46 27.71
10 1 25 23.06 22.95 22.99 27.76 27.65 27.69
10 1 49 22.78 22.72 22.72 27.48 27.42 27.42
10 25 0 QPSK 22.01 22.01 22.10 26.71 26.71 26.80
10 25 12 22.07 21.96 21.93 26.77 26.66 26.63
10 25 25 22.04 21.96 22.01 26.74 26.66 26.71
10 50 22.00 22.01 21.98 26.70 26.71 26.68
10 1 21.73 21.65 21.76 26.43 26.35 26.46
10 1 25 21.75 21.72 21.82 26.45 26.42 26.52
10 1 49 21.87 21.78 21.74 26.57 26.48 26.44
10 25 0 16-QAM 21.01 20.94 20.90 25.71 25.64 25.60
10 25 12 20.99 20.88 20.90 25.69 25.58 25.60
10 25 25 21.04 20.88 21.02 25.74 25.58 25.72
10 50 20.92 20.93 20.98 25.62 25.63 25.68
5 1 22.89 22.86 22.77 27.59 27.56 27.47
5 1 12 22.92 22.91 22.93 27.62 27.61 27.63
5 1 24 22.62 22.74 22.72 27.32 27.44 27.42
5 12 0 QPSK 21.94 21.84 21.87 26.64 26.54 26.57
5 12 7 21.93 21.81 22.01 26.63 26.51 26.71
5 12 13 21.93 21.83 21.87 26.63 26.53 26.57
5 25 0 21.89 21.84 21.85 26.59 26.54 26.55
5 1 0 21.66 21.75 21.65 26.36 26.45 26.35
5 1 12 21.69 21.66 21.52 26.39 26.36 26.22
5 1 24 21.68 21.72 21.58 26.38 26.42 26.28
5 12 16-QAM 21.01 20.68 20.78 25.71 25.38 25.48
5 12 21.02 20.90 20.93 25.72 25.60 25.63
5 12 13 21.01 20.63 20.72 25.71 25.33 25.42
5 25 0 20.96 20.72 20.75 25.66 25.42 25.45
3 1 22.93 22.64 22.70 27.63 27.34 27.40
3 1 22.80 22.70 22.90 27.50 27.40 27.60
3 1 14 QPSK 22.62 22.82 22.87 27.32 27.52 27.57
3 8 0 21.85 21.87 21.97 26.55 26.57 26.67
3 8 21.93 21.84 21.97 26.63 26.54 26.67
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3 8 7 21.91 21.78 21.93 26.61 26.48 26.63
3 15 0 21.88 21.97 21.95 26.58 26.67 26.65
3 1 0 21.74 21.70 21.71 26.44 26.40 26.41
3 1 8 21.74 21.65 21.69 26.44 26.35 26.39
3 1 14 21.67 21.94 21.60 26.37 26.64 26.30
3 8 0 16-QAM 20.95 20.92 21.04 25.65 25.62 25.74
3 8 4 20.96 20.89 21.12 25.66 25.59 25.82
3 8 7 20.93 20.78 20.99 25.63 25.48 25.69
3 15 0 20.69 20.81 20.90 25.39 25.51 25.60
14 1 0 22.77 22.76 22.77 27.47 27.46 27.47
14 1 3 22.95 22.88 22.88 27.65 27.58 27.58
1.4 1 5 22.83 22.73 22.78 27.53 27.43 27.48
1.4 3 0 QPSK 22.98 22.95 22.97 27.68 27.65 27.67
1.4 3 1 23.00 22.99 22.98 27.70 27.69 27.68
1.4 3 3 22.91 22.85 22.89 27.61 27.55 27.59
1.4 6 0 21.84 21.81 21.88 26.54 26.51 26.58
14 1 0 21.72 21.63 21.75 26.42 26.33 26.45
14 1 3 22.01 21.83 21.90 26.71 26.53 26.60
14 1 5 22.03 21.65 21.72 26.73 26.35 26.42
14 3 0 16-QAM 21.86 21.86 21.87 26.56 26.56 26.57
14 3 1 21.92 21.76 21.50 26.62 26.46 26.20
14 3 3 21.81 21.74 21.84 26.51 26.44 26.54
1.4 6 0 20.69 20.41 20.70 25.39 25.1 25.40
LTE Band 7
RB RB Maximum Output Power (dBm) EIRP (dBm)
BW[MHz] , Mod
Size Offset Lowest Middle Highest | Lowest Middle Highest
20 1 0 22.06 22.46 22.23 28.91 29.31 29.08
20 1 49 22.19 22.37 22.50 29.04 29.22 29.35
20 1 99 22.20 22.23 22.30 29.05 29.08 29.15
20 50 0 QPSK 21.39 21.54 21.54 28.24 28.39 28.39
20 50 24 21.47 21.56 21.60 28.32 28.41 28.45
20 50 50 21.49 21.53 21.74 28.34 28.38 28.59
20 100 21.31 21.56 21.65 28.16 28.41 28.50
20 1 21.15 21.45 21.20 28.00 28.30 28.05
20 1 49 21.27 21.35 21.45 28.12 28.20 28.30
20 1 99 16-QAM 21.22 21.30 21.38 28.07 28.15 28.23
20 50 0 20.40 20.53 20.56 27.25 27.38 27.41
20 50 24 20.38 20.53 20.62 27.23 27.38 27.47
20 50 50 20.58 20.46 20.84 27.43 27.31 27.69
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20 100 20.27 20.56 20.73 2712 27.41 27.58
15 1 22.18 22.43 22.45 29.03 29.28 29.30
15 1 37 22.22 22.40 22.47 29.07 29.25 29.32
15 1 74 22.25 22.27 22.30 29.10 29.12 29.15
15 36 0 QPSK 21.41 21.58 21.53 28.26 28.43 28.38
15 36 20 21.40 21.51 21.63 28.25 28.36 28.48
15 36 39 21.46 21.62 21.73 28.31 28.47 28.58
15 75 21.41 21.54 21.56 28.26 28.39 28.41
15 1 21.22 21.50 21.43 28.07 28.35 28.28
15 1 37 21.18 21.38 21.52 28.03 28.23 28.37
15 1 74 21.30 21.23 21.29 28.15 28.08 28.14
15 36 0 16-QAM 20.39 20.57 20.52 27.24 27.42 27.37
15 36 20 20.45 20.51 20.63 27.30 27.36 27.48
15 36 39 20.54 20.45 20.64 27.39 27.30 27.49
15 75 0 20.59 20.52 20.65 27.44 27.37 27.50
10 1 0 2217 22.35 22.48 29.02 29.20 29.33
10 1 25 22.18 22.37 22.45 29.03 29.22 29.30
10 1 49 22.12 22.33 22.32 28.97 29.18 29.17
10 25 0 QPSK 21.40 21.61 21.70 28.25 28.46 28.55
10 25 12 21.42 21.62 21.80 28.27 28.47 28.65
10 25 25 21.50 21.59 21.75 28.35 28.44 28.60
10 50 0 21.40 21.52 21.73 28.25 28.37 28.58
10 1 0 21.19 21.46 21.58 28.04 28.31 28.43
10 1 25 21.21 21.43 21.67 28.06 28.28 28.52
10 1 49 21.25 21.40 21.59 28.10 28.25 28.44
10 25 0 16-QAM 20.49 20.60 20.79 27.34 27.45 27.64
10 25 12 20.61 20.71 20.80 27.46 27.56 27.65
10 25 25 20.58 20.67 20.66 27.43 27.52 27.51
10 50 0 20.40 20.61 20.77 27.25 27.46 27.62
5 1 0 22.28 22.39 22.32 29.13 29.24 29.17
5 1 12 22.43 22.32 22.40 29.28 29.17 29.25
5 1 24 22.19 22.24 22.37 29.04 29.09 29.22
5 12 QPSK 21.47 21.61 21.56 28.32 28.46 28.41
5 12 21.38 21.58 21.56 28.23 28.43 28.41
5 12 13 21.45 21.59 21.71 28.30 28.44 28.56
5 25 21.46 21.64 21.67 28.31 28.49 28.52
5 1 21.28 21.46 21.54 28.13 28.31 28.39
5 1 12 21.11 21.47 21.44 27.96 28.32 28.29
5 1 24 16-QAM 21.21 21.43 21.55 28.06 28.28 28.40
5 12 0 20.30 20.70 20.58 27.15 27.55 27.43
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12 7 20.27 20.60 20.66 27.12 27.45 27.51
12 13 20.43 20.51 20.59 27.28 27.36 27.44
25 0 20.55 20.57 20.50 27.40 27.42 27.35
LTE Band 12
RB RB Maximum Output Power (dBm) ERP (dBm)
BW[MHz] : Mod : : : :
Size Offset Lowest Middle Highest | Lowest Middle Highest
10 1 0 22.55 22.79 22.76 27.25 27.49 27.46
10 1 25 22.67 22.76 23.03 27.37 27.46 27.73
10 1 49 22.75 22.92 22.86 27.45 27.62 27.56
10 25 0 QPSK 21.92 21.76 21.94 26.62 26.46 26.64
10 25 12 21.83 21.79 21.94 26.53 26.49 26.64
10 25 25 21.84 21.97 22.08 26.54 26.67 26.78
10 50 21.80 21.77 21.99 26.50 26.47 26.69
10 1 21.71 21.51 21.53 26.41 26.21 26.23
10 1 25 21.63 21.56 21.65 26.33 26.26 26.35
10 1 49 21.48 21.66 21.75 26.18 26.36 26.45
10 25 0 16-QAM 20.66 20.81 20.81 25.36 25.51 25.51
10 25 12 20.78 20.74 20.81 25.48 25.44 25.51
10 25 25 20.81 20.93 20.94 25.51 25.63 25.64
10 50 20.85 20.65 20.93 25.55 25.35 25.63
5 1 22.79 22.55 22.92 27.49 27.25 27.62
5 1 12 22.84 23.01 22.88 27.54 27.71 27.58
5 1 24 22.76 22.89 22.68 27.46 27.59 27.38
5 12 QPSK 21.85 21.81 21.89 26.55 26.51 26.59
5 12 21.95 21.94 21.90 26.65 26.64 26.60
5 12 13 21.96 21.85 21.88 26.66 26.55 26.58
5 25 21.88 21.79 21.93 26.58 26.49 26.63
5 1 21.60 21.58 22.02 26.30 26.28 26.72
5 1 12 21.77 21.61 21.57 26.47 26.31 26.27
5 1 24 21.52 21.62 21.77 26.22 26.32 26.47
5 12 0 16-QAM 20.80 20.58 20.86 25.50 25.28 25.56
5 12 20.68 20.64 20.70 25.38 25.34 2540
5 12 13 20.71 20.62 20.76 25.41 25.32 25.46
5 25 0 20.71 20.74 20.71 25.41 25.44 25.41
3 1 22.90 22.79 22.97 27.60 27.49 27.67
3 1 8 22.73 22.80 22.83 27.43 27.50 27.53
3 1 14 QPSK 22.91 22.75 23.01 27.61 27.45 27.71
3 8 0 21.89 21.85 21.93 26.59 26.55 26.63
3 8 4 22.01 21.97 22.03 26.71 26.67 26.73
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3 8 7 21.94 21.99 21.97 26.64 26.69 26.67
3 15 0 21.94 21.91 22.00 26.64 26.61 26.70
3 1 0 21.75 21.74 21.92 26.45 26.44 26.62
3 1 8 21.66 21.65 21.60 26.36 26.35 26.30
3 1 14 21.79 21.71 21.84 26.49 26.41 26.54
3 8 0 169AM 20.89 20.85 20.67 25.59 25.55 25.37
3 8 4 20.73 21.08 21.04 25.43 25.78 25.74
3 8 7 21.05 20.91 20.97 25.75 25.61 25.67
3 15 0 20.64 20.79 21.07 25.34 25.49 25.77
14 1 0 22.88 22.85 22.89 27.58 27.55 27.59
14 1 3 23.00 22.99 22.95 27.70 27.69 27.65
1.4 1 5 22.89 22.92 22.79 27.59 27.62 27.49
1.4 3 0 QPSK 22.97 22.99 22.92 27.67 27.69 27.62
1.4 3 1 22.98 22.91 22.93 27.68 27.61 27.63
1.4 3 3 23.00 22.99 23.01 27.70 27.69 27.71
1.4 6 0 21.90 21.97 21.96 26.60 26.67 26.66
14 1 0 21.78 21.61 21.76 26.48 26.31 26.46
14 1 3 22.03 21.97 22.03 26.73 26.67 26.73
14 1 5 21.79 22.07 22.02 26.49 26.77 26.72
14 3 0 160AM 21.90 22.06 22.09 26.60 26.76 26.79
14 3 1 21.88 22.10 2212 26.58 26.80 26.82
14 3 3 21.83 21.94 21.95 26.53 26.64 26.65
1.4 6 0 20.69 20.83 20.79 25.39 25.53 25.49
LTE Band 13
RB RB Maximum Output Power (dBm) ERP (dBm)
BW[MHz] , Mod
Size Offset Lowest Middle Highest | Lowest Middle Highest
10 1 0 \ 22.60 \ \ 27.30 \
10 1 25 \ 22.79 \ \ 27.49 \
10 1 49 \ 22.75 \ \ 27.45 \
10 25 0 QPSK \ 21.82 \ \ 26.52 \
10 25 12 \ 21.88 \ \ 26.58 \
10 25 25 \ 21.78 \ \ 26.48 \
10 50 \ 21.81 \ \ 26.51 \
10 1 \ 21.81 \ \ 26.51 \
10 1 25 \ 21.68 \ \ 26.38 \
10 1 49 \ 21.65 \ \ 26.35 \
10 25 0 16-QAM \ 20.84 \ \ 25.54 \
10 25 12 \ 20.79 \ \ 25.49 \
10 25 25 \ 20.70 \ \ 25.40 \
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10 50 \ 20.83 \ \ 25.53 \

5 1 22.57 22.52 22.65 27.27 27.22 27.35
5 1 12 22.54 22.66 22.75 27.24 27.36 27.45
5 1 24 22.72 22.70 22.59 27.42 27.40 27.29
5 12 QPSK 21.78 21.95 21.78 26.48 26.65 26.48
5 12 21.81 21.83 21.73 26.51 26.53 26.43
5 12 13 21.95 21.78 21.75 26.65 26.48 26.45
5 25 21.88 21.86 21.77 26.58 26.56 26.47
5 1 21.40 21.38 21.66 26.10 26.08 26.36
5 1 12 21.45 21.56 21.34 26.15 26.26 26.04
5 1 24 21.60 21.38 21.65 26.30 26.08 26.35
5 12 0 16-QAM 20.61 20.66 21.00 25.31 25.36 25.70
5 12 7 20.82 20.75 20.87 25.52 25.45 25.57
5 12 13 20.91 20.59 20.87 25.61 25.29 25.57
5 25 0 20.90 20.80 20.74 25.60 25.50 25.44
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6.2 Occupied Bandwidth

Mode Channel Frequency 99% Power -26dBc Bandwidth

(MHz) Bandwidth (MHz) (MHz)

512 1850.2 0.2447 0.3184

GPRS 1900 (GMSK) 661 1880 0.24581 0.3189

810 1909.8 0.24431 0.3102

512 1850.2 0.24408 0.3136

EGPRS 1900 (8-PSK) 661 1880 0.24795 0.3116

810 1909.8 0.24721 0.3103

Band Bandwidth UL RB Size R.ET Modulation 99% OBW -26dB EBW

(MHz) Channel Position (MHz) (MHz)
Band4 1.4 19957 6 #0 QPSK 1.094 1.282
Band4 1.4 19957 6 #0 16QAM 1.092 1.287
Band4 1.4 19957 6 #0 64QAM 1.093 1.300
Band4 1.4 20175 6 #0 QPSK 1.094 1.256
Band4 1.4 20175 6 #0 16QAM 1.098 1.285
Band4 1.4 20175 6 #0 64QAM 1.097 1.286
Band4 1.4 20393 6 #0 QPSK 1.093 1.264
Band4 1.4 20393 6 #0 16QAM 1.101 1.284
Band4 1.4 20393 6 #0 64QAM 1.095 1.302
Band4 3 19965 15 #0 QPSK 2.703 3.005
Band4 3 19965 15 #0 16QAM 2.698 2.963
Band4 3 19965 15 #0 64QAM 2.708 2972
Band4 3 20175 15 #0 QPSK 2.704 2.995
Band4 3 20175 15 #0 16QAM 2.705 2974
Band4 3 20175 15 #0 64QAM 2.710 2.977
Band4 3 20385 15 #0 QPSK 2.709 2.974
Band4 3 20385 15 #0 16QAM 2.696 2.951
Band4 3 20385 15 #0 64QAM 2.710 2.940
Band4 5 19975 25 #0 QPSK 4.498 5.008
Band4 5 19975 25 #0 16QAM 4.519 4.922
Band4 5 19975 25 #0 64QAM 4.516 4.971
Band4 5 20175 25 #0 QPSK 4.490 4.954
Band4 5 20175 25 #0 16QAM 4.489 4.901
Band4 5 20175 25 #0 64QAM 4.485 4.881
Band4 5 20375 25 #0 QPSK 4.485 4.871
Band4 5 20375 25 #0 16QAM 4.487 4.943
Band4 5 20375 25 #0 64QAM 4.512 4.941
Band4 10 20000 50 #0 QPSK 8.958 9.727
Band4 10 20000 50 #0 16QAM 8.968 9.627
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Band4 10 20000 50 #0 64QAM 8.945 9.715
Band4 10 20175 50 #0 QPSK 8.996 9.703
Band4 10 20175 50 #0 16QAM 8.962 9.653
Band4 10 20175 50 #0 64QAM 8.980 9.792
Band4 10 20350 50 #0 QPSK 8.981 9.770
Band4 10 20350 50 #0 16QAM 8.940 9.734
Band4 10 20350 50 #0 64QAM 8.958 9.914
Band4 15 20025 75 #0 QPSK 13.447 14.480
Band4 15 20025 75 #0 16QAM 13.395 14.461
Band4 15 20025 75 #0 64QAM 13.406 14.567
Band4 15 20175 75 #0 QPSK 13.395 14.551
Band4 15 20175 75 #0 16QAM 13.440 14.443
Band4 15 20175 75 #0 64QAM 13.433 14.431
Band4 15 20325 75 #0 QPSK 13.406 14.297
Band4 15 20325 75 #0 16QAM 13.438 14.583
Band4 15 20325 75 #0 64QAM 13.427 14.510
Band4 20 20050 100 #0 QPSK 17.922 19.270
Band4 20 20050 100 #0 16QAM 17.917 19.223
Band4 20 20050 100 #0 64QAM 17.887 19.273
Band4 20 20175 100 #0 QPSK 17.903 19.069
Band4 20 20175 100 #0 16QAM 17.889 19.148
Band4 20 20175 100 #0 64QAM 17.874 19.201
Band4 20 20300 100 #0 QPSK 17.917 19.282
Band4 20 20300 100 #0 16QAM 17.846 19.068
Band4 20 20300 100 #0 64QAM 17.899 19.310
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i Keysight Spectrum Analyzer - Occupied BW EI@

RF 500 AC CORREC | SENSE:INT] SOURCE OFF | ALIGN AUTO [03:11:06 PMJun 18, 2025

Center Freq 1.909800000 GHz Center Freq: 1.909800000 GHz Radio Std: None Trace/Detector
] Trig: Free Run Avg|Held:>100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

#Res BW 6.2 kHz #VBW 20 kHz Sweep 24.8 ms

Occupied Bandwidth Total Power 33.5dBm

244.31 kHz

Transmit Freq Error 58 Hz % of OBW Power 99.00 %
x dB Bandwidth 310.2 kHz x dB -26.00 dB

GSM 1900 OCB\GSM1900\GPRS\H

i Keysight Spectrum Analyzer - Occupied BW
1 RF 500 AC CORREC | SENSE:INT] SOURCE OFF | ALIGN AUTO [03:03:33 PMJun 18, 2025
Center Freq 1.850200000 GHz Center Freq: 1.850200000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Center Freq
1.850200000 GHz

#Res BW 6.2 kHz #VBW 20 kHz

Occupied Bandwidth Total Power 34.7 dBm

244.70 kHz

Transmit Freq Error 539 Hz % of OBW Power 99.00 %
x dB Bandwidth 318.4 kHz x dB -26.00 dB

GSM 1900 OCB\GSM1900\GPRS\L
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i Keysight Spectrum Analyzer - Occupied BW EI@

RF 500 AC CORREC | SENSE:INT] SOURCE OFF | ALIGN AUTO |03:08:24 PMJun 18, 2025

Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None Frequency
) Trig: Free Run Avg|Held:>100/100

#FGain:Low ™ #Atten: 40 dB Radio Device: BTS

Center Freq
1.880000000 GHz

#Res BW 6.2 kHz #VBW 20 kHz Sweep 24.8 ms 100.000 kHz
Auto Man

Occupied Bandwidth Total Power 32.8 dBm

245.81 kHZ Freq Offset
Transmit Freq Error -1.026 kHz % of OBW Power  99.00 % Lz

x dB Bandwidth 318.9 kHz x dB -26.00 dB

GSM 1900 OCB\GSM1900\GPRS\M

i Keysight Spectrum Analyzer - Occupied BW
1 RF 500 AC CORREC | SENSE:INT] SOURCE OFF | ALIGN AUTO |03:24:26 PMJun 18, 2025
Center Freq 1.909800000 GHz Center Freq: 1.809800000 GHz Radio Std: None Trace/Detector
] Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

#Res BW 6.2 kHz #VBW 20 kHz Sweep 24.8 ms

Occupied Bandwidth Total Power 31.6 dBm
247.21 kHz

Transmit Freq Error -5b47 Hz % of OBW Power 99.00 %
x dB Bandwidth 310.3 kHz x dB -26.00 dB

GSM 1900 OCB\GSM1900\EGPRS\H
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i Keysight Spectrum Analyzer - Occupied BW

[

RF 500 AC CORREC

| SENSE:INT] SOURCE OFF |

ALIGN AUTO [03:14:16 PMJun 18, 2025

Center Freq 1.850200000 GHz

#FGain:Low

) Trig: Free Run
#Atten: 40 dB

#Res BW 6.2 kHz

Occupied Bandwidth
244.08 kHz
79 Hz
313.6 kHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.850200000 GHz

#VBW 20 kHz

Total Power

% of OBW Power
x dB

Radio Std: None Trace/Detector

Avg|Hold:>100/100
Radio Device: BTS

Sweep 24.3 ms

33.3 dBm

99.00 %
-26.00 dB

GSM 1900 OCB\GSM1900\EGPRS\L

i Keysight Spectrum Analyzer - Occupied BW

RFE 500 AC CORREC

| SENSE:INT] SOURCE OFF |

ALIGN AUTO [03:23:12 PM1un 18, 2025

Center Freq 1.880000000 GHz

#FGain:Low

C,. TIrig: FreeRun
#Atten: 40 dB

#Res BW 6.2 kHz

Occupied Bandwidth
247.95 kHz
-29 Hz
311.6 kHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.880000000 GHz

#VBW 20 kHz

Total Power

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold:>100/100
Radio Device: BTS

Center Freq
1.880000000 GHz

Sweep 24.8 ms
Auto

Freq Offset
0Hz

100.000 kHz
Man

31.9 dBm

99.00 %
-26.00 dB

GSM 1900 OCB\GSM1900\EGPRS\M
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:09 PMJun 13, 2025
Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Occupied Bandwidth Total Power 27.4 dBm

1.0916 MHz

Transmit Freq Error -1.243 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.287 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=1.4MHz Channel=19957 RB Size=6 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:18 PMJun 13, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Occupied Bandwidth Total Power 27.3 dBm

1.0983 MHz

Transmit Freq Error 2.651 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.285 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=1.4MHz Channel=20175 RB Size=6 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:28 PMJun 13, 2025
Center Freq 1.754300000 GHz Center Freq: 1.754300000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#VBW 91 kHz

Occupied Bandwidth Total Power 27.7 dBm

1.1013 MHz

Transmit Freq Error 4.648 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.284 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=1.4MHz Channel=20393 RB Size=6 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:38 PMJun 13, 2025
Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.8 dBm

8.9682 MHz

Transmit Freq Error 4.424 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.627 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=10MHz Channel=20000 RB Size=50 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:47 PMJun 13, 2025
Center Freq: 1.732500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.4 dBm

8.9615 MHz

Transmit Freq Error 2.600 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.653 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=10MHz Channel=20175 RB Size=50 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:58 PMJun 13, 2025
Center Freq: 1.750000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.6 dBm

8.9398 MHz

Transmit Freq Error 445 Hz % of OBW Power 99.00 %
x dB Bandwidth 9.734 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=10MHz Channel=20350 RB Size=50 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:08 PMJun 13, 2025
Center Freq: 1.717500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.7 dBm

13.395 MHz

Transmit Freq Error -12.162 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.46 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=15MHz Channel=20025 RB Size=75 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:17 PMJun 13, 2025
Center Freq: 1.732500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.5 dBm

13.440 MHz

Transmit Freq Error -15.998 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.44 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=15MHz Channel=20175 RB Size=75 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:27 PMJun 13, 2025
Center Freq 1.747500000 GHz Center Freq: 1.747500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.6 dBm

13.438 MHz

Transmit Freq Error -13.391 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.58 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=15MHz Channel=20325 RB Size=75 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:37 PMJun 13, 2025
Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 27.7 dBm

17.917 MHz

Transmit Freq Error 9.771 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.22 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=20MHz Channel=20050 RB Size=100 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:47 PMJun 13, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 27.5 dBm

17.889 MHz

Transmit Freq Error 6.557 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.15 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=20MHz Channel=20175 RB Size=100 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:56 PMJun 13, 2025
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 27.8 dBm

17.846 MHz

Transmit Freq Error -12.007 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.07 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=20MHz Channel=20300 RB Size=100 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:38 PMJun 13, 2025
Center Freq 1.711500000 GHz Center Freq: 1.711500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#VBW 200 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 27.6 dBm

2.6976 MHz

Transmit Freq Error 199 Hz % of OBW Power 99.00 %
x dB Bandwidth 2963 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=3MHz Channel=19965 RB Size=15 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:48 PMJun 13, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#VBW 200 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 27.6 dBm

2.7053 MHz

Transmit Freq Error 7.761 kHz % of OBW Power 99.00 %
x dB Bandwidth 2974 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=3MHz Channel=20175 RB Size=15 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:58 PMJun 13, 2025
Center Freq: 1.753500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#VBW 200 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 28.0 dBm

2.6965 MHz

Transmit Freq Error 3.590 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.951 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=3MHz Channel=20385 RB Size=15 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:09 PMJun 13, 2025
Center Freq: 1.712500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.5 dBm

4.5187 MHz

Transmit Freq Error -6.658 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.922 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=5MHz Channel=19975 RB Size=25 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:18 PMJun 13, 2025
Center Freq: 1.732500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.4 dBm

4.4890 MHz

Transmit Freq Error -5.103 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.901 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=5MHz Channel=20175 RB Size=25 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:28 PMJun 13, 2025
Center Freq: 1.752500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.8 dBm

4.4873 MHz

Transmit Freq Error 4.136 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.943 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth16QAM BW=5MHz Channel=20375 RB Size=25 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:12 PMJun 13, 2025
Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Occupied Bandwidth Total Power 27.4 dBm

1.0929 MHz

Transmit Freq Error 388 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.300 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=1.4MHz Channel=19957 RB Size=6 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:21 PMJun 13, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Occupied Bandwidth Total Power 27.5 dBm

1.0967 MHz

Transmit Freq Error -361 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.286 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=1.4MHz Channel=20175 RB Size=6 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:31 PMJun 13, 2025
Center Freq: 1.754300000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#VBW 91 kHz

Occupied Bandwidth Total Power 27.0 dBm

1.0954 MHz

Transmit Freq Error -851 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.302 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=1.4MHz Channel=20393 RB Size=6 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:41 PMJun 13, 2025
Center Freq: 1.715000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.8 dBm

8.9448 MHz

Transmit Freq Error -9.127 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.715 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=10MHz Channel=20000 RB Size=50 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:51 PMJun 13, 2025
Center Freq: 1.732500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.5 dBm

8.9799 MHz

Transmit Freq Error 5.086 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.792 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=10MHz Channel=20175 RB Size=50 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:01 PMJun 13, 2025
Center Freq: 1.750000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 27.3 dBm

8.9581 MHz

Transmit Freq Error -4.050 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.914 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=10MHz Channel=20350 RB Size=50 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:11 PMJun 13, 2025
Center Freq: 1.717500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

R

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.7 dBm

13.406 MHz

Transmit Freq Error -3.875 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.57 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=15MHz Channel=20025 RB Size=75 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:20 PMJun 13, 2025
Center Freq: 1.732500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.6 dBm

13.433 MHz

Transmit Freq Error -14.327 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.43 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=15MHz Channel=20175 RB Size=75 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:30 PMJun 13, 2025
Center Freq 1.747500000 GHz Center Freq: 1.747500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 27.4 dBm

13.427 MHz

Transmit Freq Error -22.717 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.51 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=15MHz Channel=20325 RB Size=75 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:40 PMJun 13, 2025
Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 27.7 dBm

17.887 MHz

Transmit Freq Error 4.312 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.27 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=20MHz Channel=20050 RB Size=100 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:50 PMJun 13, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 27.5 dBm

17.874 MHz

Transmit Freq Error -18.375 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.20 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=20MHz Channel=20175 RB Size=100 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:59 PMJun 13, 2025
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 27.8 dBm

17.899 MHz

Transmit Freq Error -14.309 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.31 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=20MHz Channel=20300 RB Size=100 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:42 PMJun 13, 2025
Center Freq 1.711500000 GHz Center Freq: 1.711500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#VBW 200 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 27.8 dBm

2.7079 MHz

Transmit Freq Error 5.130 kHz % of OBW Power 99.00 %
x dB Bandwidth 2972 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=3MHz Channel=19965 RB Size=15 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:52 PMJun 13, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#VBW 200 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 27.7 dBm

2.7102 MHz

Transmit Freq Error 4.637 kHz % of OBW Power 99.00 %
x dB Bandwidth 2977 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=3MHz Channel=20175 RB Size=15 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:01 PMJun 13, 2025
Center Freq: 1.753500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#VBW 200 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 27.7 dBm

2.7101 MHz

Transmit Freq Error 7.442 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.940 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=3MHz Channel=20385 RB Size=15 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:12 PMJun 13, 2025
Center Freq: 1.712500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.6 dBm

4.5157 MHz

Transmit Freq Error -3.912 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.971 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=5MHz Channel=19975 RB Size=25 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:21 PMJun 13, 2025
Center Freq: 1.732500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.6 dBm

4.4848 MHz

Transmit Freq Error -885 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.881 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=5MHz Channel=20175 RB Size=25 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:31 PMJun 13, 2025
Center Freq: 1.752500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 27.8 dBm

4.5124 MHz

Transmit Freq Error 13.567 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.941 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth64QAM BW=5MHz Channel=20375 RB Size=25 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:06 PMJun 13, 2025
Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Occupied Bandwidth Total Power 28.5 dBm

1.0940 MHz

Transmit Freq Error 153 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.282 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=1.4MHz Channel=19957 RB Size=6 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:16 PMJun 13, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Occupied Bandwidth Total Power 28.4 dBm

1.0936 MHz

Transmit Freq Error -3.208 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.256 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=1.4MHz Channel=20175 RB Size=6 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:25 PMJun 13, 2025
Center Freq: 1.754300000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#VBW 91 kHz

Occupied Bandwidth Total Power 28.5 dBm

1.0928 MHz

Transmit Freq Error -2.306 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.264 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=1.4MHz Channel=20393 RB Size=6 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:35PMJun 13, 2025
Center Freq: 1.715000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.5 dBm

8.9581 MHz

Transmit Freq Error 6.482 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.727 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=10MHz Channel=20000 RB Size=50 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:45 PMJun 13, 2025
Center Freq: 1.732500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.4 dBm

8.9961 MHz

Transmit Freq Error 5.468 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.703 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:55 PMJun 13, 2025
Center Freq: 1.750000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 28.4 dBm

8.9814 MHz

Transmit Freq Error -3.761 kHz % of OBW Power 99.00 %
x dB Bandwidth 9.770 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=10MHz Channel=20350 RB Size=50 Position=#0
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i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:05 PMJun 13, 2025
Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 28.6 dBm

13.447 MHz

Transmit Freq Error -20.922 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.48 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=15MHz Channel=20025 RB Size=75 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:15PMJun 13, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 28.6 dBm

13.395 MHz

Transmit Freq Error -3.368 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.55 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=15MHz Channel=20175 RB Size=75 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:24 PMJun 13, 2025
Center Freq: 1.747500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm
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#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 28.5 dBm

13.406 MHz

Transmit Freq Error 5.755 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.30 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=15MHz Channel=20325 RB Size=75 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:34 PMJun 13, 2025
Center Freq: 1.720000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 28.7 dBm

17.922 MHz

Transmit Freq Error -15.742 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.27 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=20MHz Channel=20050 RB Size=100 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:44 PMJun 13, 2025
Center Freq: 1.732500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 28.5 dBm

17.903 MHz

Transmit Freq Error -13.181 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.07 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:13:53 PMJun 13, 2025
Center Freq: 1.745000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 28.6 dBm

17.917 MHz

Transmit Freq Error 4.862 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.28 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=20MHz Channel=20300 RB Size=100 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:35 PMJun 13, 2025
Center Freq: 1.711500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#VBW 200 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 28.4 dBm

2.7027 MHz

Transmit Freq Error 1.131 kHz % of OBW Power 99.00 %
x dB Bandwidth 3.005 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=3MHz Channel=19965 RB Size=15 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:46 PMJun 13, 2025
Center Freq: 1.732500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Span 6 VHz
#VBW 200 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 28.6 dBm

2.7041 MHz

Transmit Freq Error -3.912 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.995 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0
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u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:11:55 PMJun 13, 2025
Center Freq: 1.753500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#VBW 200 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 28.5 dBm

2.7087 MHz

Transmit Freq Error -548 Hz % of OBW Power 99.00 %
x dB Bandwidth 2.974 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=3MHz Channel=20385 RB Size=15 Position=#0

u Keysight Spactrum Analyzer - OCCup\Ed BW |E||E\@
| SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:06 PMJun 13, 2025
Center Freq: 1.712500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 28.4 dBm

4.4979 MHz

Transmit Freq Error -2.260 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.008 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=5MHz Channel=19975 RB Size=25 Position=#0

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 71 of 169
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



L ] -
<> eurofins
RF Test Report Report No.: EFTA25020036-1E-08-R1V1

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL | RE 50Q AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:15 PMJun 13, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 28.7 dBm

4.4898 MHz

Transmit Freq Error 181 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.954 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=5MHz Channel=20175 RB Size=25 Position=#0

i Keysight Spectrum Analyzer - Occupied BW |E||E\@
RL RF 500 AC | | SENSE:INT] SOURCE OFF | ALIGN AUTO | 02:12:25PMJun 13, 2025
Center Freq 1.752500000 GHz Center Freq: 1.752500000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 28.6 dBm

4.4853 MHz

Transmit Freq Error -5.060 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.871 MHz x dB -26.00 dB

LTE Band 4 Occupied bandwidth QPSK BW=5MHz Channel=20375 RB Size=25 Position=#0
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6.3 Band Edge Compliance

All the test traces in the plots shows the test results clearly.

i Keysight Spactrum Analyzer - Swept SA

PNO: Wide Ty
™ #Atten: 40 dB

IFGain:Low

1LO gBIdlv Ref 30.00 dBm

Center 1.9100000 GHz
#Res BW 3.0 kHz

SENSE:INT| SOURCE OFF | ALIGN AUTO

Avg Type: Log-Pwr

Trig: Free Run Avg|Held:>100/100

Mkr1 1.910 000 GHz
-21.026 dBm

Span 1.000 MHz
Sweep 106.1 ms (1001 pts)

PNO: Wide T
™ #Atten: 40 dB

IFGain:Low

Ref 30.00 dBm

10 dB/div
Log

Center 1.8500000 GHz
#Res BW 3.0 kHz

SENSE:INT[ SOURCE OFF | ALIGN AUTO

#VBW 9.1 kHz

Avg Type: Log-Pwr

Trig: Free Run Avg|Hold:>100/100

Mkr1 1.850 000 GHz
-19.516 dBm

Span 1.000 MHz
Sweep 106.1 ms (1001 pts)

Select Marker’
1

Properties»
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Band edge\GSM1900\GPRS\L

i Keysight Spactrum Analyzer - Swept SA

PNO: Wide Ty
™ #Atten: 40 dB

IFGain:Low

1LO gBIdlv Ref 30.00 dBm

Center 1.9100000 GHz
#Res BW 3.0 kHz

SENSE:INT| SOURCE OFF | ALIGN AUTO

Avg Type: Log-Pwr

Trig: Free Run Avg|Held:>100/100

Mkr1 1.910 000 GHz
-23.686 dBm

Span 1.000 MHz
Sweep 106.1 ms (1001 pts)

PNO: Wide
™ #Atten: 40 dB

IFGain:Low

Ref 30.00 dBm

10 dBidiv
Log

Center 1.8500000 GHz
#Res BW 3.0 kHz

SENSE:INT[ SOURCE OFF | ALIGN AUTO

#VBW 9.1 kHz

Avg Type: Log-Pwr

Trig: Free Run Avg|Hold:>100/100

Mkr1 1.850 000 GHz
-22.140 dBm

Span 1.000 MHz
Sweep 106.1 ms (1001 pts)

Band edge\GSM1900\EGPRS\L

Select Marker’
1

Properties»

Auto Tune

Center Freq
1.850000000 GHz

StartFreq
1.849500000 GHz

Stop Freq
1.850500000 GHz

CF Step
100.000 kHz

Freq Offset
0Hz
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u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
SENSE:INT| SOURCE OFF ALIGN AUTO 02:15:52 PMJun 13,2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
1|1 [17536GHz [17550 GHz [1500 kHz |1754757800 GHz |10
2 [17550GHz |17560 GHz [1500 kHz 1755049000 GHz
317560 GHz_|17564 GHz _[1000 MHz|1756016400 GHz | -37 07 dBm | |2407aB |

MSG STATUS

LTE Band 4 Band edge 16QAM BW=1.4MHz High Channel=20393 RB Size=1 Position=#Max

Keysight Spectrum Analyzer - Spurious Emissions =R =R
Sl = F‘
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:15:59 PMJun 13, 2025

Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Stop 1.756 GHz

Spur | Range | Start Freq | Stop Freq IGEN | Frequency | Amplltude | |ALimit
1|1 [1753GHz [17550 GHz | '3 00 kHz —i GHz |2
2 [17550GHz |17560 GHz [1500 kHz 9 _
3 [17560 GHz_|17564 GHz {1000 MHz |1 ?%004400 CHz|2787dBm | [1487¢B |

MSG STATUS

LTE Band 4 Band edge 16QAM BW=1.4MHz High Channel=20393 RB Size=6 Position=#0
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u Keysight Spectrum Analyzer - SpurreusEmrssrons

[N
SENSE:INT| SOURCE OFF ALIGN AUTO 02:14:34 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Stop 1.711 GHz
Spur | Range | start Freq | stop Freq IGEN |

|Amp|itude | |ALimit
1 [t [17086GHz [17090CHz | uuu MHz 5200 GHz|-3904dBm | |.2604dB
- 5.00 kHz

317100 GHz | 7114 ot 71111?':4EHJ=JH4 19178

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=1.4MHz Low Channel=19957 RB Size=1 Position=#0

u Keysight Spectrum Analyzer - Spurreus Emissions |E”E‘@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:14:49 PMJun 13, 2025
Center Freq 13. 2550[]0000 GHz Center Freq: 13.255000000 GHz

Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Stop 1.711 GHz
Spur | Range | Start Freq | Stop Freq IGEN

| Frequency | Amplitude | |ALimit

UUU MHz [1.70 0 Ghz|.29 43 dBm | [16.43dB
2 [17090GHz [17100GH [1500kH |1 11dBm | |-19.11dB
3 17100 GHz ?114=JH4 ﬁnur\Hi 1710263200 GHz|2.885dBm | |-27.11dB

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=1.4MHz Low Channel=19957 RB Size=6 Position=#0
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u Keysight Spectrum Analyzer - Spuneus Emissions |E||E\@
SENSE:INT| SOURCE OFF ALIGN AUTO 02:34:59 PMJun 13,2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Spur | Range | Start Freq | stop Freq IGEN | Frequency |Amp||tude | |ALimit
1 [t [17450GHz [17550GHz [1000kHz 0GHz[1690dBm [ |
2 [17550GHz |1 T%U GHz |1000kHz 1755001000 GHz [4114dBm | |28140B
3 17560GHz |17650GHz |1000 Mz | 1758598000 GHz | 8 32dBm | |2532d8

MSG STATUS

LTE Band 4 Band edge 16QAM BW=10MHz High Channel=20350 RB Size=1 Position=#Max

u Keysight Spectrum Analyzer - Spuneus Emissions |E||E\@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:35:27 PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq IGEN | Frequency
1|1 [17450GHz [17550 GHz [1000kHz
2 [17550GHz |1 T%U GHz 6
317560 GHz_|17650 GHz_|1.000 MHz 1756018000 Gz | -

MSG STATUS

LTE Band 4 Band edge 16QAM BW=10MHz High Channel=20350 RB Size=50 Position=#0
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i Keysight Spectrum Analyzer - Spurious Emissions |E”E‘@
RF 500  AC SENSE:INT| SOURCE OFF ALIGN AUTO 02:30:10 PMJun 13,2025
Center Freq 13.255000000 GHz Center Freq: 13.255000000 GHz

Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.72 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit

1000 MHz[1706228000 GHz | 3884 dBm | [26840B |
2 17090 GHz [1.7100CGHz [100.0 kHz 1709999000 GHz|-41.10dBm | |
3 [1.7100GHz [17200CGHz [100.0 kHz |1.710570000 GHz[16.54dBm | |-13.46dB

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=10MHz Low Channel=20000 RB Size=1 Position=#0

i Keysight Spectrum Analyzer - Spurious Emissions
RF

(=N
500 AC SENSE:INT| SOURCE OFF ALIGN AUTO
Center Freq 13.255000000 GHz

02:31:08 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.72 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | |ALimit
1708937000 GHz
2 [17090GHz |17100 GHz [1000 kHz [1709977000 GHz |-
13 [1.7100GHz [17200GHz [100.0 kHz |1.714510000 GHz

-0.678 dBm

]
dBm | |220848 |
||

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=10MHz Low Channel=20000 RB Size=50 Position=#0
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u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
SENSE:INT| SOURCE OFF ALIGN AUTO 02:43:40 PMJun 13,2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Stop 1.77 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency |Amp|itude | |-_\Limit
1|1 [17400GHz [17550 GHz [1500kHz [1856aBm | [41440B |
2 [17550GHz |17560 GHz —_
3 17560GHz |17700GHz _|1000 Mz | 1760760000 GHz | 3690dBm | |23e0d8

MSG STATUS

LTE Band 4 Band edge 16QAM BW=15MHz High Channel=20325 RB Size=1 Position=#Max

u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:44:08 PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude
1|1 [17400GHz [17550 GHz [1500kHz 0G

2 [17550GHz |17560 GHz _

3 17560 GHz_|17700 GHz_[1000 MHz 1756042000 GHz |- -

MSG STATUS

LTE Band 4 Band edge 16QAM BW=15MHz High Channel=20325 RB Size=75 Position=#0
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i Keysight Spectrum Analyzer - Spurious Emissions

==
RF 500  AC SENSE:INT| SOURCE OFF ALIGN AUTO 02:38:51 PMJun 13,2025
Center Freq 13.255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None

«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.725 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit

1.000 MHz [1.704016000 GHz [-37.25dBm | [-24.25dB
2 17090 GHz [1.7100CGHz [150.0 kHz |1.709999000 GHz |-4249dBm | |-29.49dB
3 [1.7100GHz [17250CGHz [150.0 kHz |1.710840000 GHz|1826dBm | |-1174dB

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=15MHz Low Channel=20025 RB Size=1 Position=#0

i Keysight Spectrum Analyzer - Spurious Emissions
RF

(=N
500 AC SENSE:INT| SOURCE OFF ALIGN AUTO
Center Freq 13.255000000 GHz

02:39:48 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.725 GHz
Spur | Range | StartFreq | StopFreq |RBW

| Frequency | Amplitude | |ALimit
1 |16950GHz [17090 GHz [1.000MHz[1. 0 2777dBm | [1477dB
2 [17090GHz [1.7100CGHz [150.0 kHz |1.

2000 GHz[-3531dBm | [-2231dB
1716300000 GHz |-0 957 dBm | |-3096dB |

3 [1.7100GHz 17250 GHz |150.0 kHz

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=15MHz Low Channel=20025 RB Size=75 Position=#0
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u Keysight Spectrum Analyzer - SpunousEmlss\ons == \@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:52:22 PMJun 13,2025

Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Spur | Range | Start Freq | stopFreq | RBW | Frequency | Amplitude | | ALimit

- 755:1(;H4 0G 1L.<,35 dBm
AL 64
13 |1.7560 GHz 775u GHz |1.000 MHz | 1762802000 GHz 737,4UdBm | |24404dB

MSG STATUS

LTE Band 4 Band edge 16QAM BW=20MHz High Channel=20300 RB Size=1 Position=#Max

u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:52:51 PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Spur | Range | Start Freq | StopFreq | RBW | Frequency |Amp||tude | |_\L|m|t

1 [17350GHz | 1 7550 Gz
3 [1.7560GHz | TTHUL;Hz 1.000 MHz 1?%1«31000 Ghz| 2991 dBm E HJCMGB

MSG STATUS

LTE Band 4 Band edge 16QAM BW=20MHz High Channel=20300 RB Size=100 Position=#0
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i Keysight Spectrum Analyzer - Spurious Emissions

==
RF 500  AC SENSE:INT| SOURCE OFF ALIGN AUTO 02:47:32 PMJun 13,2025
Center Freq 13.255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None

«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.73 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
1|1 [16900GHz [17090 GHz [1000 MHz[1702293000 GHz|-3750dBm | |24500B |
17100 CHz _[2000kHz [1709996000 GHz | 4431dBm | [313teB |
""" 1893dBm | [41070B |

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=20MHz Low Channel=20050 RB Size=1 Position=#0

i Keysight Spectrum Analyzer - Spurious Emissions
RF

(=N
500 AC SENSE:INT| SOURCE OFF ALIGN AUTO
Center Freq 13.255000000 GHz

02:48:30 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.73 GHz

Spur | Range | StartFreq | StopFreq |RBW
1000 MHz

1.7100 GHz 1.709214000 GH
3 [1.7100GHz [1.7300CGHz |200.0 kHz |1.721160000 GHz

| Frequency | Amplitude | |ALimit
1.708962000 GHz|-2847dBm | [-15.47dB

| |2203dB
|0696dBm | _[307008 |

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=20MHz Low Channel=20050 RB Size=100 Position=#0

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 82 of 169
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



<& eurofins

RF Test Report Report No.: EFTA25020036-1E-08-R1V1

u Keysight Spectrum Analyzer - SpunousEmlss\ons

[N
SENSE:INT| SOURCE OFF ALIGN AUTO 02:21:21 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Stop 1.758 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
1|1 [17520GHz [17550GHz [3000kHz [1754691000 GHz[1378dBm | [1622¢B |
2 [17550GHz |17560 GHz [3000 kHz [1755007000 GHz |-24565dBm | [-1155aB |
317560 GHz |17580 GHz_[1000 MHz|1756006000 GHz|-36 82dBm | |2382¢6B |

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=3MHz High Channel=20385 RB Size=1 Position=#Max

u Keysight Spectrum Analyzer - Spunous Emissions |E”E‘@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:21:39 PMJun 13, 2025
Center Freq 13. 2550[]0000 GHz Center Freq: 13.255000000 GHz

Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW
1|1 [17520GHz [17550 GHz [3000kHz
2 [17550GHz |17560 GHz [3000 kHz |1
3 [17560 GHz_|17580 GHz {1000 MHz |1

|Frequency |Amp||tude | |ALimit
1

?ﬁnuzzmuu GHz|-2539dBm | |-12.39dB

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=3MHz High Channel=20385 RB Size=15 Position=#0
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RF Test Report Report No.: EFTA25020036-1E-08-R1V1

u Keysight Spectrum Analyzer - SpurreusEmrssrons

[N
SENSE:INT| SOURCE OFF ALIGN AUTO 02:17:38 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Stop 1.713 GHz
Spur | Range | start Freq | stop Freq IGEN

| Frequency | Amplitude | | ALimit
1 [t [17070GHz [1.7090CHz | 1.000 MHz |1 000 GHz |37 84 dBm 2484 dB
17090 sz 1 ?1UU (.:Hz 0

3 0 0 | |12294dB
3 [17100GHz [17130CHz [30.00 kHz |1. 710210000 GHz |1 - “16.47 dB

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=3MHz Low Channel=19965 RB Size=1 Position=#0

u Keysight Spectrum Analyzer - SpurreusEmrssrons

(=N
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:18:13PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.72 dB
Ref 30.00 dBm

Stop 1.713 GHz

Spur | Range | start Freq | Stop Freq IGEN
1 [17070GHz |17090 GHz [1000 MHz]1

708992000 GHz |.25 52 dBm ER 52 dB
17090 GHz 1 ?1UU GHz 130.00 kHz |

13 [17100GHz |17130GHz [30.00kHz |1711128000 GHz |2

| Frequency | Amplitude | |ALimit

2027d8m || 2797 a8

MSG

STATUS

LTE Band 4 Band edge 16QAM BW=3MHz Low Channel=19965 RB Size=15 Position=#0
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RF Test Report Report No.: EFTA25020036-1E-08-R1V1

u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
SENSE:INT| SOURCE OFF ALIGN AUTO 02:26:53 PMJun 13,2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude

1 [t [17500GHz [17550 GHz [51.00 kHz [1.754655000 GHz [16.42 dBm |

117550 GHz |17560 GHz |51.00 kHz |1755002000 GHz |-

3 [1.7560 GHz [1.7600CGHz |1.000 MHz|1.756596000 GHz|-37.51dBm | |-2451dB

MSG STATUS

LTE Band 4 Band edge 16QAM BW=5MHz High Channel=20375 RB Size=1 Position=#Max

u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:27:11 PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW | Frequency |Amp|itude | |-_\Limit
1|1 [17500GHz [17550 GHz [5100kHz 2250aBm | [2775¢B |
2 [17550GHz |17560 GHz [5100 kHz
3 17560GHz |17600GHz |1000 Mz | 1756024000 GHz | 26 53dBm | | 13sads

MSG STATUS

LTE Band 4 Band edge 16QAM BW=5MHz High Channel=20375 RB Size=25 Position=#0
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RF Test Report Report No.: EFTA25020036-1E-08-R1V1

i Keysight Spectrum Analyzer - Spurious Emissions

==
RE 50 Q

) AC SENSE:INT| SOURCE OFF ALIGN AUTO 02:23:50 PMJun 13, 2025
Center Freq 13.255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.72 dB 1.7103 GHz

Ref 30.00 dBm 14.951 dBm

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
1 [t [17050GHz [17090 GHz [1000 MHz[1708992000 GHz
2 [17090GHz |17100GHz [51.00 kHz [1709997000 GHz |- 2983 dBm |
13 [1.7100GHz 17150 GHz |51.00 kHz |1.710340000 GHz

MSG STATUS

LTE Band 4 Band edge 16QAM BW=5MHz Low Channel=19975 RB Size=1 Position=#0

i Keysight Spectrum Analyzer - Spurious Emissions

==
RF 500 AC SENSE:INT| SOURCE OFF ALIGN AUTO 02:24:26 PMJun 13, 2025
Center Freq 13.255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None

+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

5 I N
ol ]
- r rr ;.2
I D D Y A

Stop 1.715 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | |ALimit
[1 [17050GHz [17090 GHz [1000 MHz[1 00GHz|-2569dBm | [42690B |
2 [17090GHz [17100GHz [5100 kHz |1 -3417dBm | [2117eB |
13 [17100GHz |17150GHz |5100kHz |1 711430000 GHz [2088dBm | |2791aB |

MSG STATUS

LTE Band 4 Band edge 16QAM BW=5MHz Low Channel=19975 RB Size=25 Position=#0
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u Keysight Spectrum Analyzer - Spurreus Emissions |E||E\@
SENSE:INT| SOURCE OFF ALIGN AUTO 02:16:14 PMJun 13,2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Spur | Range | start Freq | stop Freq IGEN | Frequency | Amplitude | | ALimit
1|1 [17536GHz [17550 GHz [1500kHz —i G -
2 [17550GHz |17560 GHz [1500 kHz _
3 [17560 GHz_|17564 GHz {1000 MHz |1 -

MSG STATUS

LTE Band 4 Band edge 64QAM BW=1.4MHz High Channel=20393 RB Size=1 Position=#Max

u Keysight Spectrum Analyzer - Spurreus Emissions |E||E\@
SENSE:INT| SOURCE OFF ALIGN AUTO 02:16:22 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq IGEN | Frequency | Amplrtude | |ALimit
1|1 [1753GHz [17550 GHz | '3 00 kHz —i GHz[2686dBm | 273
2 [17550GHz |17560 GHz [1500 kHz 184068 ]
3 [17560 GHz_|17564 GHz {1000 MHz |1 ?%UUMUU sz | 2797dBm | |1497¢B |

MSG STATUS

LTE Band 4 Band edge 64QAM BW=1.4MHz High Channel=20393 RB Size=6 Position=#0
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RF Test Report Report No.: EFTA25020036-1E-08-R1V1

u Keysight Spectrum Analyzer - SpuneusEmlss\ons [= e ‘@

SENSE:INT| SOURCE OFF ALIGN AUTO 02:14:56 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Spur | Range | Start Freq | stop Freq IGEN | Frequency | Amplltude | |a L|m|t
1 [t [17086GHz [17090CHz | uuu MHz ,roegg?goo GHz|-3948dBm | |
> 17000GH: [17100GH: |1500kHe [1709040000 G _
3 [17100GHz 17114 GHz | '3 00 kHz 1710239400 CHz|11456Bm | [1856B |

MSG STATUS

LTE Band 4 Band edge 64QAM BW=1.4MHz Low Channel=19957 RB Size=1 Position=#0

u Keysight Spectrum Analyzer - Spuneus Emissions |E||E\@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:15:13 PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

o T T [ T T T [ |
_ ' N R A
|

Spur | Range | start Freq | Stop Freq IGEN | Frequency | Amplitude | |ALimit
-- 1.000 MHz |1708999200 GHz | 29 10dBm | |1610d8

17090 GHz _[1.7100 GHz _ [15.00 kHz -_
1?114=JH4 15.00 kHz 00 GHz |3 116 dBm L ]

MSG

STATUS

LTE Band 4 Band edge 64QAM BW=1.4MHz Low Channel=19957 RB Size=6 Position=#0
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u Keysight Spectrum Analyzer - Spuneus Emissions |E||E\@
SENSE:INT| SOURCE OFF ALIGN AUTO 02:36:25 PMJun 13,2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Stop 1.765 GHz

Spur | Range | Start Freq | stop Freq IGEN | Frequency |Amp||tude | |_\L|m|t
1 [t [17450GHz [17550GHz [100.0kHz [175 0GHz[1653dBm | [1347¢B |
2 [17550GHz |1 T%U GHz -_
3 [17560 GHz_|17650 GHz_[1000 MHz 0000 GHz|-3873dBm | [2573¢B |

MSG STATUS

LTE Band 4 Band edge 64QAM BW=10MHz High Channel=20350 RB Size=1 Position=#Max

u Keysight Spectrum Analyzer - Spuneus Emissions |E||E\@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:36:54 PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.73 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq IGEN | Frequency | Amplltude | |ALimit
1|1 [17450GHz [17550GHz [100 “l\HA 00 G dBm
2 [17550GHz |1 T%U GHz —
317560 GHz |17650 GHz _[1000 MHz|1756027000 GHz|-28 28dBm | [-15286B |

MSG STATUS

LTE Band 4 Band edge 64QAM BW=10MHz High Channel=20350 RB Size=50 Position=#0
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RF Test Report Report No.: EFTA25020036-1E-08-R1V1

i Keysight Spectrum Analyzer - Spurious Emissions |E”E‘@
RF 500  AC SENSE:INT| SOURCE OFF ALIGN AUTO 02:31:36 PMJun 13,2025
Center Freq 13.255000000 GHz Center Freq: 13.255000000 GHz

Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.72 GHz
Spur | Range | StartFreq | StopFreq |RBW

1|1 [17000GHz [17090GHz |[1.000MHz

| Frequency | Amplitude | | ALimit

1.706120000 GHz|-3887dBm | [-2587dB
1709998000 GHz | 4270 dBm | |

''''' 1622dBm | |-1378dB

MSG

STATUS

LTE Band 4 Band edge 64QAM BW=10MHz Low Channel=20000 RB Size=1 Position=#0

i Keysight Spectrum Analyzer - Spurious Emissions
RF

(=N
500 AC SENSE:INT| SOURCE OFF ALIGN AUTO
Center Freq 13.255000000 GHz

02:32:34 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

= N N
: N R

Stop 1.72 GHz

Spur | Range | StartFreq | StopFreq |RBW
1708955000 GHz |-27 08 dBm
2 00.0

0 1. | | [1408dB
17090 GHz [1.7100 GHz [100.0 kHz [1.709961000 GHz|-3502dBm | |

| Frequency | Amplitude | |ALimit

-22.02 dB
-30.71dB

3 17100 GHz 100.0 kHz |1.713560000 GHz

3
0.

-0.711 dBm

MSG

STATUS

LTE Band 4 Band edge 64QAM BW=10MHz Low Channel=20000 RB Size=50 Position=#0
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RF Test Report Report No.: EFTA25020036-1E-08-R1V1

u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:45:06 PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz

Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB 1.7541 GHz
Ref 30.00 dBm

Stop 1.77 GHz
Spur | Range | StartFreq | StopFreq |RBW

| Frequency | Amplitude | | ALimit
1 [t [17400GHz [17550CHz |150.0kHz z[1848dBm | |162d8 |
2 |17550GHz [17560 GHz [150.0kHz |1.755005000 GHz|4277dBm | |2077B |
3117560 GHz [17700 GHz _[1.000 MHz|1.760690000 GHz | -37.09dBm | |2400aB |

MSG

STATUS

LTE Band 4 Band edge 64QAM BW=15MHz High Channel=20325 RB Size=1 Position=#Max

u Keysight Spectrum Analyzer - SpunousEmlss\ons

==

RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:45:36 PMJun 13, 2025

Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | |ALimit
1 [t [17400GHz [1.7550 GHz [150.0 kHz 00 GHz|-1.120dBm | [31
2 |[17550GHz [1.7560CHz [150

11000 GHz |-

3 [1.7560 GHz [1.7700GHz [1.000 MHz |1

756028000 GHz |-29.32dBm | |-1632 dB

MSG

STATUS

LTE Band 4 Band edge 64QAM BW=15MHz High Channel=20325 RB Size=75 Position=#0
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RF Test Report Report No.: EFTA25020036-1E-08-R1V1

i Keysight Spectrum Analyzer - Spurious Emissions

==
RF 500  AC SENSE:INT| SOURCE OFF ALIGN AUTO 02:40:17 PMJun 13,2025
Center Freq 13.255000000 GHz Center Freq: 13.255000000 GHz Radio Std: None

«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.725 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit

1.000 MHz [1.704142000 GHz [-37.24dBm | [-24.24dB
2 17090 GHz [1.7100CGHz [150.0 kHz |1.709999000 GHz |-4347dBm | |-30.47 dB
3 [1.7100GHz [17250CGHz [150.0 kHz |1.710840000 GHz|18.04dBm | |-11.96dB

MSG

STATUS

LTE Band 4 Band edge 64QAM BW=15MHz Low Channel=20025 RB Size=1 Position=#0

i Keysight Spectrum Analyzer - Spurious Emissions
RF

(=N
500 AC SENSE:INT| SOURCE OFF ALIGN AUTO
Center Freq 13.255000000 GHz

02:41:15PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.725 GHz

Spur | Range | StartFreq | StopFreq |RBW
1708972000 GHz| 2784dBm | [14.84dB
2 17090 GHz [17100CGHz [150.0 kHz |1 00 GH

| Frequency | Amplitude | |ALimit

- | |2225dB
3 [17100GHz [17250CGHz [150.0kHz [1718670000 GHz|-0963dBm | |3096¢B |

MSG

STATUS

LTE Band 4 Band edge 64QAM BW=15MHz Low Channel=20025 RB Size=75 Position=#0

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 92 of 169
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.



L ] -
<> eurofins
RF Test Report Report No.: EFTA25020036-1E-08-R1V1

u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
SENSE:INT| SOURCE OFF ALIGN AUTO 02:53:49 PMJun 13, 2025
Center Freq: 13.255000000 GHz Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 1.72 dB 1.7539 GHz
Ref 30.00 dBm 18.881 dBm

Spur | Range | Start Freq | stopFreq | RBW | Frequency |Amp||tude | |ALimit

- ?*ﬁ“bm 006 I EIRPY
- 775u GHz _|1.000 MHz |1 762783000 GHiz | 37 87 dBm - 248748

MSG STATUS

LTE Band 4 Band edge 64QAM BW=20MHz High Channel=20300 RB Size=1 Position=#Max

u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:54:18 PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.72 dB
Ref 30.00 dBm

Spur | Range | Start Freq | StopFreq | RBW | Frequency |Amp||tude | |_\L|m|t
Eapy -

1 [17350GHz | 1 7550 Gz
3 [1.7560GHz | ?75U GHz |1.000 MHz |1 756209000 sz |-3005dBm | |-17.05dB

MSG STATUS

LTE Band 4 Band edge 64QAM BW=20MHz High Channel=20300 RB Size=100 Position=#0
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RF Test Report Report No.: EFTA25020036-1E-08-R1V1

u Keysight Spectrum Analyzer - Spunous Emissions |E||E\@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:49:00 PMJun 13, 2025
Center Freq 13. 255[][][][][]0 GHz Center Freq: 13.255000000 GHz

Radio Std: None
«p. Trig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

Stop 1.73 GHz

Spur | Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
1000 MHz [1702046000 GHz [-3742dBm | |244208 |
2 [17090GHz |17100GHz [2000kHz [1709991000 GHz |[-4477dBm | [3177¢B |
3 [1.7100GHz [17300CGHz |200.0kHz [1711100000 GHz [1847dBm | |1153dB |

MSG

STATUS

LTE Band 4 Band edge 64QAM BW=20MHz Low Channel=20050 RB Size=1 Position=#0

u Keysight Spectrum Analyzer - Spunous Emissions |E”E‘@
RF 50 SENSE:INT| SOURCE OFF ALIGN AUTO 02:49:57 PMJun 13, 2025
Center Freq 13. 2550[]0000 GHz Center Freq: 13.255000000 GHz

Radio Std: None
+«p. Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 1.71 dB
Ref 30.00 dBm

Spur | Range | StartFreq | StopFreq |RBW
1000 MHz |1

| Frequency | Amplitude | |ALimit

2847dBm | [1547dB

MSG

STATUS

LTE Band 4 Band edge 64QAM BW=20MHz Low Channel=20050 RB Size=100 Position=#0
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